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TEST SUMMARY

Clause
Test Item Result
FCC ISED
: RSS 247 Issue 2,
Maximum conducted (average) output power FCC 15.247(b) (3) Section 5.4 (4) Pass
. . RSS 247 Issue 2,
Maximum Power Spectral Density FCC 15.247(e) Section 5.2 (2) Pass
. RSS 247 Issue 2,
DTS Bandwidth FCC 15.247(a) (2) Section 5.2 (1) Pass
Emissions in non-restricted frequency bands FCC 15.247(d) RSS 247 Issue 2, Pass
Section 5.5
Spurious Radiated Emissions and Restricted FCC 15.209 / FCC RSS-Gen Issue Pass
Bands of Operation 15.205 5,Section 8.9/8.10
Conducted Emissions on a.c Power Lines FCC 15.207 RSS-Gen Issue Pass
5,Section 8.8

Discipline: Electronics Testing
Group: EMC Test Facility

Note:

1. The module is originally certified for FCC with FCC ID: YOMVSCANEXTEND, and IC: 9136A-
VSCANEXTEND with respect to the changes made originally certified module class 2 permissive change

has been applied.

2. Conducted measurements are done according to the procedure given in KDB No 558074 D01 15.247

Measurement Guidance v05r02

3. Product uses an off-the-shelf smartphone to display the image and transferring data to DICOM, Cloud

DICOM, and Windows servers using Wi-Fi connectivity. Remaining RF protocols Cellular, Bluetooth, GPS

are disabled via firmware, and is declared by the client.

Legal Manufacturer Details

GE Vingmed Ultrasound, A/S
Strandpomenaden 45,
3183 Horten,

Norway
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1 GENERAL REMARKS

1.1 Complimentary Materials

All attachments are integral part of this test report.

TEST SETUP PHOTOS
EUT EXTERNAL PHOTOS

EUT INTERNAL PHOTOS

BLOCK DIAGRAM
SPECIFICATION OF EUT
SCHEMATIC DIAGRAMS

BILL OF MATERIAL

© ©® N o o & 0w DdhPRE

USER MANUAL

FCC LABEL AND LABEL LOCATION

10. Maximum Permissible Exposure Information
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2 TEST SITES

2.1 Testing Facilities

1. TUV Rheinland (India) Private Limited
108 , Beside ISBR Business School,
Electronic city Phase |
Bangalore - 560 100.

2. TUV Rheinland (India) Pvt. Ltd.

27/B, 2nd corss, Electronic City Phase 1
Bangalore — 560 100. India

2.2 List of Test and Measurement Instruments

Table 1: Test and measurements instrument used

. . . . Used for
. Model Serial Firmware | Calibration L
Equipment | Manufacturer Name Number Versions Due Date Periodicity I;I'eemstS
Antenna -
Spectrum Agilent UsS411927 Port
Analyser Technologies E4407B 72 A.14.06 | 28-03-2020 Yearly Measurem
ents
EMI Rohde & ESU40 | 100288 | 4.43SP3 | 11-10-2020 | Yearly
Receiver Schwarz
Active loop FMZB 1519B-
antenna Schwarzbeck 1519 B 00111 - 16/01/2020 Yearly
Biconical Schwarzbeck VHBB-
Antenna mess- 9124/ 01028 - 16-01-2020 Yearly
elektronik BBA-9106 Radiated
- Schwarzbeck spurious
Log-Periodic mess- VUSLP- | 91118111 - 17-01-2020 | Yearly | emission
Antenna . 9111B
elektronik
Broadband
BBHA 9120D-
Horn Schwarzbeck 9120 D 1944 - 16-01-2020 Yearly
Antenna
Anechoic Frankonia - - - - -
Chamber
EMI Rohde &
Receiver Schwarz ESR7 101133 - 16-01-2020 Yearly AC Power
LISN Rohde & | gnv216 | 100022 . 05-09-2020 |  Yearly line
Schwarz conducted
Pulse Limiter | Ronde& | eqpazo | 100811 . 01-08-2020 | Yearly | SM'SSON
Schwarz
Table 2: Instrument application Software versions
Sl. No Test Type Application Version
software
1 Radiated spurious emission measurement- 3 meter EMC 32 10.50.00
Fully Anechoic Chamber
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3 GENERAL PRODUCT INFORMATION

3.1 Product Function and Intended Use

Vscan Extend is a general purpose handheld diagnostic ultrasound imaging system for use by qualified and
trained health care professionals enabling visualization and measurement of anatomical structures and fluid.

3.2 Ratings and System Details
Table 3: Ratings and System Details as declared by client

Frequency Range

2400MHz — 2480MHz

No. of channel 11

Channel Spacing 5MHz
802.11b: 1,2, 5.5,11 Mbps
802.11g: 6,9, 12, 18, 24, 36,48, 54 Mbps

Data Rate 802.11a: 6,9, 12, 18, 24, 36, 48, 54 Mbps
802.11nHT20: 6.5, 13, 19.5, 26, 39, 52, 58.5,65Mbps
802.11nHT40: 13.5, 27, 40.5, 54, 81, 108, 121.5, 135 Mbps
802.11b: DSSS with CCK

Modulation 802.11g: OFDM with BPSK, QPSK, 16-QAM, 64-QAM
802.11n: OFDM with BPSK, QPSK, 16-QAM, 64-QAM

Number of antenna One

Antenna Gain and Type 1.2 dBi and Internal FPC

Supply Voltage 7.4 VDC Battery

Dimensions 168 x 76 x 22 mm

Environmental Condition Operating temperature is 0°C to 40°C

Disclaimer:

The information/data is supplied by the client and the same is considered to arrive at the final value.
Any changes made apart from the specified specification, can directly impact on the tests results.

3.1 Measurement Uncertainty:

Table 4: Measurement Uncertainty

Parameter Uncertainty

Occupied Channel Bandwidth 5 %
RF output power, conducted +1.5dB

Power Spectral Density, conducted +3 dB
Unwanted Emissions, conducted +3dB
All emissions, radiated +6 dB
Temperature 13 °TC
Supply Voltages +3 %
Time 5 %

Note: The listed uncertainities are the worst case uncertainties for the entire range of mesurements and are for the
reporting purpose only and are not used in determining the PASS/FAIL of the results.
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4 TEST SET-UP AND OPERATION MODE

4.1 Principle of Configuration Selection

Transmission was enabled with continuous transmission on low, middle and high channels.

4.2 Test Operation and Test Software
Test software was used to enable the continuous transmission, changing channels (low/mid/high) and data
rates on the EUT for the tests in this report.

Test Software - v1.2.2
Hardware version - v16

4.3 Special Accessories and Auxiliary Equipment

- None

4.4 Countermeasures to achieve EMC Compliance

- None

4.5 Test modes — datarates and modulations
- For radiated spurious emissions only the worst case results and are reported in this report.

4.6 List of Frequencies and Frequency bands

Frequency Band Channel No Channel Frequency
(MHz) (MHz)

2412
2417
2422
2427
2432
2437
2442
2447
2452
2457
11 2462
Table 5: List of Wi-Fi center Frequencies

2400 — 2483.5

OO N[OOI |WIN|F

=Y
o

Protocol: Wi-Fi:

Channel Bandwidth: 20MHz Channel Bandwidth: 40MHz
Channel low: 2412MHz Channel low: 2422MHz
Channel mid: 2442MHz Channel High: 2452MHz
Channel High: 2462MHz

Note:
TUV Sample Identification number: Conducted sample - A001012783-001
Radiated sample - A001012783-002
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5 TEST METHODOLOGY

51 Radiated Emission Test

The radiated emission measurement was performed according to the procedures in ANSI C63.10-2013.

The equipment under test (EUT) was placed at the middle of the 80 cm high turntable for below 1 GHz

& 1.5 m height for above 1 GHz measurement, and the EUT is 3 meters far from the measuring antenna.

The turntable was rotated 360° for obtaining the maximum emission. The height of the measuring

antennas was scanned between 1 m and 4 m, and the antenna rotated to repeat the measurements for

both the horizontal and vertical antenna polarizations. Repeat the measurement steps until the

maximum emissions were obtained. The measurement above 1000 MHz was performed by horn

antenna, The measurement below 30 MHz was performed by loop antenna, Measurement from 30 MHz

to 200 MHz was performed by Baloon and Biconical Antenna, and mesurement from 200 MHz to 1 GHz

was performed by Log-Periodic Antenna.

The EUT was rotated around the X-, Y-, and Z-Axis and the results from worst case axis are recorded.

5.1.1 Test Setup Configuration

EUT

Jm test distance
4

C———— ]

EMI-Receiver

Jo

\

Figure 1: Frequency Range 9 kHz- 30 MHz

Semi-anechoic

Pre-Amplifier

Figure 2: Frequency Range 30 MHz — 200 MHz

Measuring Receiver /
Spectrum Analyzer
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Measuring Receiver /
Spectrum Analyzer

1

Figure 4: Frequency Range 1GHz — 26GHz

Semi-anechoic Chamber
3m
| | | ‘ Pre-Amplifier
EUT " ‘
[  Turntable
Ground Plane 1
Figure 3: Frequency Range 200 MHz - 1GHz
Fully anechoic Chamber -
« s
Pre-Amplifier

EUT
.  Turntable
30 CM

Measunng Receiver /
Spectrum Analyzer
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6 Test Results

6.1 Maximum conducted output power

Result Pass
FCC part 15 Subpart C 15.247 (b)(3) / RSS 247 Issue 2,

Test Specification Section 5.4 (4)

Measurement

Bandwidth 300 kHz

Detector Average

Requirement <1W (30 dBm)
Test Method:

EUT | 10 dB attenuator Spectrum Analyzer

Environmental and Test conditions:
Normal Temperature = +25 °C Voltage (V norm) = 7.4 VDC RH =63.2%

Test results:

10 dB attenuator + 0.6dB Cable loss = 10.6 dB offset is considered in below result

Protocol;: 802.11b

Data rate F?ehqehnennecly A|;/ s\:vaegre Limit
(Mbps) (MH2) @Bm) | (@BM)
2412 12.19 30
1 2442 12.44 30
2462 12.24 30
2412 11.82 30
11 2442 12.05 30
2462 12.08 30



http://www.tuv.com/

Produkte
Products

www.tuv.com A TUVRheinlar

Prifbericht -

Test Report No.:

Nr.:

Seite 11 von 126

ULR-TC568819300000069F Page 11 of 126

Ch Freq 2412 GHz

Trig Fiee

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB

#iAvg

__."__...-r-‘f"" j-" "—""—"‘—\--..-..____

Log e~

W L

10 J.,.-"’

dB/ -

o]

P

Offst /

Y,

106 P’

L

dB

Center 2.412 GHz

#Res BUW 300 kHz #VBW 1 MHz

Channel Power

12.19 dBm /14.2700 MHz

Span 25 MHz
Sweep 19.98 ms (1000 pts

Power Spectral Density
-29.35 dBm/Hz

Channel Frequency: 2412 MHz

Data Rate: 1Mbps

Ch Freq 2.442 GHz

Channel Power Averages: 100

Trig Free

Ref 10 dBm Atten 10 dB

#ivg

st el

Log ]

10 ’,-"F

dB/ )%

M,

Offst A

5

106 [’

]

dB

Center 2.442 GHz
#Res BW 300 kHz #/BW 1 MHz

Channel Power

12.44 dBm /14.2700 MHz

Span 25 MHz
Sweep 19.98 ms (1000 pts]

Power Spectral Density
-59.11 dBm/Hz

Channel Frequency: 2442 MHz

Data Rate: 1Mbps



http://www.tuv.com/

Produkte
Products

www.tuv.com

A TUVRheinlar

Prifbericht -

Test Report No.:

Nr.:

ULR-TC568819300000069F

Seite 12 von 126
Page 12 of 126

Ch Freq

Channel Power

Ref 10 dBm

2.462 GHz

Free

Atten 10 dB

P \ '""_""'\-u—..\‘

I,

A

]

Center 2.462 GHz
#Res BW 300 kHz

Channel Power

12.24 dBm /14.2700 MHz

Span 25 MHz
#V/BW 1 MHz  Sweep 19.98 ms (1000 pts

Power Spectral Density
-29.31 dBm/Hz

Channel Frequency: 2462 MHz

Data Rate: 1Mbps

Ch Freq

Channel Power

Ref 10 dBm

2.412 GHz

Averages: 100

Trig

Free

Atten 10 dB

#lvg

]

Log

L

10 T

dB/ )%

Offst i

106 [~

dB

Center 2.412 GHz
#Res BW 300 kHz

Channel Power

11.82 dBm /14.2700 MHz

Span 25 MHz
#/BW 1 MHz  Sweep 19.98 ms (1000 pts

Power Spectral Density
-99.72 dBm/Hz

Channel Frequency: 2412 MHz

Data Rate: 11Mbps
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Ch Freq 2442 GHz

Channel Power Averages: 100

Trig  Free

Ref 10 dBm Atten 10 dB

#Avg

[———r e

Log |

10 )/.f"

dB/ L

Offst s

06 [

dB

Center 2.442 GHz
#Res BW 300 kHz #/BW 1 MHz

Channel Power

12.05 dBm /14.2700 MHz

Span 25 MHz
Sweep 19.98 ms (1000 pts

Power Spectral Density
-99.50 dBm/Hz

Channel Frequency: 2442 MHz

=
Data Rate: 11Mbps

Ch Freq 2462 GHz

Channel Power Averages: 100

Trig  Free

Ref 10 dBm Atten 10 dB

#ivg

T e e S

Log o]

10 o

dB/ -

Offst s

10.6

db

Center 2.462 GHz
#Res BW 300 kHz #/BW 1 MHz

Channel Power

12.08 dBm /14.2700 MHz

Channel Frequency: 2462 MHz

Span 25 MHz
Sweep 19.98 ms (1000 pts] 1

Power Spectral Density
-59.47 dBm/Hz

Data Rate: 11Mbps
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Protocol: 802.11g
Data rate F?ehqinennecly A;/(()a\:vagre Limit
(Mbps) (MHz) (dBm) (dBm)
2412 10.89 30
6 2442 11.03 30
2462 10.96 30
2412 10.21 30
24 2442 10.80 30
2462 10.54 30
2412 10.32 30
54 2442 10.66 30
2462 10.53 30

Ch Freq 2412 GHz Trig  Free

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB

#Avg

Log ey e e

10 P M,

dB/ e %,

Offst l ey

10.6

dB

Center 2.412 GHz Span 30 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 19.98 ms (1000 pts|
Channel Power Power Spectral Density

10.89 dBm /16.4700 MHz -61.28 dBm/Hz

Channel Frequency: 2412 MHz Data Rate: 6Mbps
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Ch Freq 2.442 GHz Tiig  Free

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB
#hvg
Lo-g =5
10 'y L%
dB/ i N
Offst ~ R
10.6
dB
Center 2.442 GHz Span 30 MHz
#Res BW 300 kHz #A/BW 1 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
11.03 dBm /16.4700 MHz -61.14 dBm/Hz
Channel Frequency: 2442 MHz Data Rate: 6Mbps
Ch Freq 2.462 GHz Trig  Free
Channel Power Averages: 100
Ref 10 dBm Atten 10 dB
#hvg
Log Pttt o o s
10 /
P N,
dB/ . N
10.6
dB
Center 2.462 GHz Span 30 MHz
#Res BW 300 kHz #UBW 1 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
10.96 dBm /16.4700 MHz -61.21 dBm/Hz

Channel Frequency: 2462 MHz Data Rate: 6Mbps
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Ch Freq 2412 GHz Trig  Free
Channel Power Averages: 100
s ___________—————|
Ref 10 dBm Atten 10 dB
#hvg
Lo.g A | o
10 Py .
dB/ - S,
10.6
dB
Center 2.412 GHz Span 30 MHz
#Res BW 300 kHz #F/BW 1 MHz  Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
10.21 dBm /16.4700 MHz -61.95 dBm/Hz
Channel Frequency: 2412 MHz Data Rate: 24Mbps

Ch Freq 2442 GHz Trig Free
Channel Power
Ref 10 dBm Atten 10 dB
#ivg
Log A st R b, | bk vt sl e,
10 P LN
dB/ 7 5
Offst  |mmimemdre” !
10.6
dB
Center 2.442 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz  Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
10.80 dBm /16.4700 MHz -61.37 dBm/Hz

Channel Frequency: 2442 MHz Data Rate: 24Mbps
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Ch Freq 2462 GHz Trig  Free
Channel Power Averages: 100
Ref 10 dBm Atten 10 dB
#hvg
Log iy | prubmr e e
10 7 R
dB/ Vi Y
Offst  bemmarmnt—n Mo
10.6
dB
Center 2.462 GHz Span 30 MHz
#Res BUW 300 kHz #VBW 1 MHz  Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
10.54 dBm /16.4700 MHz -61.63 dBm/Hz
Channel Frequency: 2462 MHz Data Rate: 24Mbps

Ch Freq 2.412 GHz Trig  Free
Channel Power
Ref 10 dBm Atten 10 dB
#ivg
L‘m skt e et P i, [ et A |
10 P |
dB/ / 5
Offst | _ I it e
10.6
dB
Center 2.412 GHz Span 30 MHz
#Res BW 300 kHz #BW 1 MHz  Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
10.32 dBm /16.4700 MHz -61.85 dBm/Hz

Channel Frequency: 2412 MHz Data Rate: 54Mbps
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Ch Freq

Channel Power

Ref 10 dBm

2442 GHz

Averages: 100

Trig  Free

Atten 10 dB

#hvg

Log

10

dB/ 7

Offst /

10.6

dB

Center 2.442 GHz
#Res BW 300 kHz

Channel Power

#VBW 1 MHz

10.66 dBm /16.4700 MHz

Span 30 MHz
Sweep 19.98 ms (1000 pts

Power Spectral Density
-61.51 dBm/Hz

Channel Frequency: 2442 MHz

Data Rate: 54Mbps

Ch Freq

Channel Power

Ref 10 dBm

2.462 GHz

Trig Free

Averages: 100

Atten 10 dB

#Avg

[

apar gy | i

Log

10

dB/ 7

Offst g

10.6

dB

Center 2.462 GHz
#Res BUW 300 kHz

Channel Power

#/BW 1 MHz

10.53 dBm /16.4700 MHz

Span 30 MHz
Sweep 19.98 ms (1000 pts]

Power Spectral Density
-61.64 dBm/Hz

Channel Frequency: 2462 MHz

Data Rate: 54Mbps
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Protocol: 802.11n_HT20
Data rate F?ehqatjnennecly AF\,I ;}\:Vaé;re Limit
(Mbps) (MHz) (dBm) (dBm)
2412 10.88 30
MCSO 2442 10.74 30
2462 10.97 30
2412 10.53 30
MCS4 2442 10.69 30
2462 10.58 30
2412 9.76 30
MCS7 2442 9.89 30
2462 9.76 30

Ch Freq

Channel Power

Ref 10 dBm

2.412 GHz

Averages: 100

Trig  Free

Atten 10 dB

#hvg

Log

10 7

dB/ 7

Offst  fomrer-epier”

10.6

dB

Center 2.412 GHz
#Res BW 300 kHz

Channel Power

#VBW 1 MHz

10.88 dBm /17.6300 MHz

Span 30 MHz
Sweep 19.98 ms (1000 pts

Power Spectral Density
-61.58 dBm/Hz

Channel Frequency: 2412 MHz

Data Rate: MCSO
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Ch Freq 2442 GHz Tiig  Free

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB

#hvg

L‘m il

10 7 N

dB/ / 3,

Offst -y Mol

10.6

dB

Center 2.442 GHz Span 30 MHz

#Res BW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts|

Channel Power Power Spectral Density
10.74 dBm /17.6300 MHz -61.72 dBm/Hz
Channel Frequency: 2442 MHz Data Rate: MCSO

Ch Freq 2.462 GHz Trig Free

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB

#Avg

Log . F il a

10 7 N

dB/ P S

Offst  freremmre” TS

10.6

dB

Center 2.462 GHz Span 30 MHz

#Res BUW 300 kHz #VBW 1 MHz Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density

10.97 dBm /17.6300 MHz -61.49 dBm/Hz

Channel Frequency: 2462 MHz Data Rate: MCSO
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Ch Freq 2412 GHz Trig  Free

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB

#Avg

Log | et s s i ety | it |

10 7 5

dBJ 7 5,

Offst -~ P VU
10.6

dB

Center 2.412 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density
10.53 dBm /17.6300 MHz -61.93 dBm/Hz

Channel Frequency: 2412 MHz Data Rate: MCS4

Ch Freq 2.442 GHz Trig  Free

Channel Power

Ref 10 dBm Atten 10 dB

#hvg

Lo-g ettt ittt | it Bt R Rttt

10 7 %

dB/ F N,

10.6

dB

Center 2.442 GHz Span 30 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density

10.69 dBm /17.6300 MHz -61.78 dBm/Hz

Channel Frequency: 2442 MHz Data Rate: MCS4
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Ch Freq 2462 GHz Trig  Free

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB

#Avg

Log o e | g e

19 / 5

dB/ 7 Ny

Offst e e

10.6

dB

Center 2.462 GHz Span 30 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density

10.48 dBm /17.6300 MHz -61.99 dBm/Hz

Channel Frequency: 2462 MHz Data Rate: MCS4

Ch Freq 2412 GHz Trig Free

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB

#hvg

Lﬂg Mm-n-_,‘,__p-—

10 7 %

dB/ N W

Offst i etk

10.6

dB

Center 2.412 GHz Span 30 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
9.76 dBm /17.6300 MHz -62.71 dBm/Hz

Channel Frequency: 2412 MHz Data Rate: MCS7
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Ch Freq 2.442 GHz Trig Free

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB

#Avg

LO'Q T A TRty | ot et

10 / 5

dB/ iy T,

Offst H/- \'""‘--M—

10.6

dB

Center 2.442 GHz Span 30 MHz

#Res BW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density

9.89dBm /17.6300 MHz -62.57 dBm/Hz
Channel Frequency: 2442 MHz Data Rate: MCS7

Ch Freq 2462 GHz Trig Free

Channel Power

Ref 10 dBm Atten 10 dB

#Avg

Lo-g meﬁw—w

10 7 s

dB/ S N,

Offst i L

10,6 [

dB

Center 2.462 GHz Span 30 MHz

#Res BW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pis
Channel Power Power Spectral Density
9.76 dBm /17.6300 MHz -62.70 dBm/Hz

Channel Frequency: 2462 MHz Data Rate: MCS7
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Protocol: 802.11n_HT40
Data rate FSethLnennecly AF\,I ;}\:Vaé;re Limit
(Mbps) (MHz) (aBm) | (@BM)
2422 10.02 30
MCSO 2442 9.99 30
2452 9.98 30
2422 9.04 30
MCS4 2442 9.27 30
2452 9.17 30
2422 8.10 30
MCS7 2442 8.09 30
2452 8.06 30

Ch Freq 2422 GHz Trig

Channel Power Averages: 100
el
Ref 10 dBm Atten 10 dB
#Avg
Ls o —————
0 7 N
dB/ 7 N
Offst  |prmeerrt-n” T
10.6
dB
Center 2.422 GHz Span 60 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density

10.02 dBm /36.0380 MHz -65.54 dBm/Hz

Channel Frequency: 2422 MHz Data Rate: MCSO
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Ch Freq 2.442 GHz Trig Free
Channel Power Averages: 100
el |
Ref 10 dBm Atten 10 dB
#Avg
Ls r Al s
0 7 N
dB/ J Y,
(] = S S
10.6
dB
Center 2.442 GHz Span 60 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
9.99 dBm /36.0380 MHz -65.57 dBm/Hz
Channel Frequency: 2442 MHz Data Rate: MCSO

Ch Freq 2 (5Hz Trig  Free
Channel Power
Ref 10 dBm Atten 10 dB
#hAvg
Log - h
10 ,.rf \\
dB/ i N
Offst  forsscmesr” e res
10.6
dB
Center 2.452 GHz Span 60 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
9.98 dBm /36.0380 MHz -65.29 dBm/Hz

Channel Frequency: 2452 MHz Data Rate: MCSO
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Ch Freqg 2422 GHz Trig  Free
Channel Power Averages: 100
e ———|
Ref 10 dBm Atten 10 dB
#Avg
L S - moa | gt s
0 7 \
dB/ / \
Offst s’ i
10.6
dB
Center 2.422 GHz Span 60 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
9.04 dBm /36.0380 MHz -66.53 dBm/Hz
Channel Frequency: 2422 MHz Data Rate: MCS4

Ch Freq 2.442 GHz Trig  Free

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB

#hvg

Log " ey e T el

10 }f \\

dB/ / 5,

Offst i e

10.6

dB

Center 2.442 GHz Span 60 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
9.27 dBm /36.0380 MHz -66.30 dBm/Hz

Channel Frequency: 2442 MHz Data Rate: MCS4
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Ch Freqg 2.452 GH:z Trig  Free

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB
#hvg
Log e e [
10 / '
dB/ K b
Offst  Loemoteredr=’ N
10.6
dB
Center 2.452 GHz Span 60 MHz
#Res BW 1 MHz #A/BW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
9.17 dBm /36.0380 MHz -66.40 dBm/Hz
Channel Frequency: 2452 MHz Data Rate: MCS4

Ch Freq GH: Trig  Free
Channel Power Averages: 100
Ref 10 dBm Atten 10 dB
#hvg
Log WMLFN%‘H&W
10 3
/ 1
dB/ ! M
Offst i e
10.6
dB
Center 2.422 GHz Span 60 MHz
#Res BW 1 MHz #BW 3 MHz Sweep 19.98 ms (1000 pts|
Channel Power Power Spectral Density
8.10dBm /36.0380 MHz -67.46 dBm/Hz

Channel Frequency: 2422 MHz Data Rate: MCS7
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Ch Freqg

Channel Power

Ref 10 dBm

2442 GHz Trig  Free

Atten 10 dB

Averages: 100

#Avg

iyt r par

Log

10 7

dB/ 7

Offst e

10.6

db

Center 2.442 GHz
#Res BW 1 MHz

Channel Power

8.09 dBm /36.0380 MHz -67.48 dBm/Hz

Span 60 MHz
#VBW 3 MHz Sweep 19.98 ms (1000 pts

Power Spectral Density

Channel Frequency: 2442 MHz Data Rate: MCS7

Ch Freq 24582 GHz Trig Free
Channel Power Averages: 100
Ref 10 dBm Atten 10 dB
#hAvg
Log -y M“\ﬂﬂww
N
10 7 Ty
dB/ g Y\
Offst | . .. .l . i i
10.6
dB
Center 2.452 GHz Span 60 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
8.06 dBm /36.0380 MHz -67.51 dBm/Hz

Channel Frequency: 2452 MHz Data Rate: MCS7
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6.2 Maximum Power Spectral Density

Result Pass

Test Specification FCC Part 15 Subpart C Section 15.247 (e) / RSS 247 Issue 2,
Section 5.2 (2)

Detector Function Average

Port of testing Antenna port

Requirement For digitally modulated systems, the power spectral density
conducted from the intentional radiator to the antenna shall not be
greater than 8 dBm.

Test Method:
EUT | 10dB attenuator Spectrum Analyzer

Environmental and Test conditions:

Normal Temperature = +25 °C Voltage (V norm) = 7.4 VDC

Test results:

RH =63.2 %

10 dB attenuator + 0.6 dB Cable loss = 10.6 dB offset is considered in below result

Protocol;: 802.11b

Data Rate Ffehqi”e”negy Total PSD | Limit
(Mbps) s (dBm) (dBm)
2412 537 8
1 2442 524 8
2462 5.32 8
2412 6.18 8
11 2442 6.52 8
2462 6.08 8



http://www.tuv.com/

Produkte
Products

www.tuv.com

A TUVRheinlar

Prufbericht - Nr.:
Test Report No.:

ULR-TC568819300000069F

Seite 30 von 126
Page 30 of 126

Mkr1 2.411287 GHz

Ref 5 dBm Atten 5 dB -5.372 dBm
#hvg

1
Log &
10 M»“"”\\ e
dB/ 2 / f &=
Offst V
10.6 o v My
L/ N,

/ N
PAvg r} \
100
w1 52 'J L,Jf
53 FC \LT
AA
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 19.98 ms (1000 pts)
Channel Frequency: 2412 MHz Data Rate: 1Mbps
Mkr1 2.441237 GHz

Ref 5 dBm Atten 5 dB -5.246 dBm
#hvg

1
Log &
10 w“"""\ b
dB/ Y H| Fui)
Offst = V V ™
10.6 A AN
a8 7 N

Fl
/ A\
/ i
PAvg r/ \
100
T, N,
§3 FCH o
AA

Center 2.442 GHz Span 25 MHz
#Res BUWW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2442 MHz

Data Rate: 1Mbps
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Ref 5 dBm

Atten 5 dB

Mkr1 2.461312 GHz |

-5.321 dBm

#hvg

S P

10
dB/

MM*'*"\ IM%

10.6 A

Offst /f'v

dB /f

PAvg H
100

Wi 521})}#
53 FC|y

W

Center 2.462 GHz
#Res BW 100 kHz

Span 25 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2462 MHz

Data Rate: 1Mbps

Ref 5 dBm

Atten 5 dB

Mkr1 2.412813 GHz
6.188 dBm

#ivg
Log

> -

10
dB/

ey

e I R W

Offst

10.6 r

7

dB //

PAvg /
100

W1 S2f,

53 FC

Center 2.412 GHz
f#Res BW 100 kHz

Span 25 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2412 MHz

Data Rate: 11Mbps
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Mkr1 2.440136 GHz
Ref 5 dBm Atten 5 dB £.152 dBm
#hvg
Log -
10 MMMM
dB/ ol s,
Offst M
10.6 f’ My,
dB / ‘\\
7 )
f
PAvg /r' \
100
w1 52/ o
53 FC
AA
Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #U/BW 300 kHz  Sweep 19.98 ms (1000 pis)

Channel Frequency: 2442 MHz Data Rate: 11Mbps

Ref 5 dBm

Mkr1 2.462813 GHz

Atten 5 dB -6.083 dBm

#lvg
Log

10
dBf

o’

Offst
10.6

-

L/

PAvg /
100

W1 52'“\_;"

53 FC

Center 2.462 GHz
#Res BW 100 kHz

Span 25 MHz
#UYBW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2462 MHz Data Rate: 11Mbps
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Protocol: 802.11g
Data Rate Ffehqi”e”nec'y Total PSD | Limit
(Mbps) (MHz) (dBm) (dBm)
2412 -8.88 8
6 2442 -8.56 8
2462 -8.64 8
2412 -9.30 8
24 2442 -8.15 8
2462 -8.75 8
2412 -8.79 8
54 2442 -8.24 8
2462 -8.18 8
Mkr1 2.410761 GHz
Ref 5 dBm Atten 5 dB 8.886 dBm
#ivg
Log 1
10
dB/ mwﬂw&wm MWW‘JMNWWMM
Offst
10.6
dB
/! B
/ |
) h
PAvg .»W M’u
100
W1 52
53 FC
AA
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 1998 ms (1000 pis)

Channel Frequency: 2412 MHz

Data Rate: 6Mbps
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Ref 5 dBm Atten 5 dB

Mkr1 2.446992 GHz
-8.565 dBm

#hvg
Log

10

dB/ FNWW@WMW WWN

Offst
10.6

\

dB )J'

Y

PAvg
100

w1 52
53 FC

Center 2.442 GHz
#Res BW 100 kHz

#V/BW 300 kHz

Span 25 MHz
Sweep 19.98 ms (1000 pts)

Channel Frequency: 2442 MHz

Data Rate: 6Mbps

Mkr1 2.455106 GHz )
Ref 5 dBm Atten 5 dB -8.641 dBm
#ivg
Log 1
10 @NMNWMW LA
dB/ M waml r.wuwu M.ﬂ.'l-wmmwvi
Offst !
10.6
T N
d 3

PAvg [, o
100
w1 52
53 FC

AA
Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2462 MHz

Data Rate: 6Mbps
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Ref 5 dBm Atten 5 dB

Mkr1 2.416992 GHz |
9.301 dBm

#hAvg
Log

10

dB/ MWW\’W

WNWMWJWWML

Offst
10.6

J

dB /

PAvg M

100
W1 52
53 FC
AA
Center 2.412 GHz Span 25 MHz
#Res BUW 100 kHz #/BW 300 kHz  Sweep 1998 ms (1000 pts)

Channel Frequency: 2412 MHz

Data Rate: 24Mbps

Ref 5 dBm Atten 5 dB

Mkr1 2.446967 GHz
-8.155 dBm

#hvg
Log

Y ey

Offst
10.6

\

dB J'r‘

N

PAvg |

100

w1 52
53 FC

Center 2.442 GHz

#Res BW 100 kHz #VBW 300 kHz

Span 25 MHz
Sweep 19.98 ms (1000 pts)

Channel Frequency: 2442 MHz

Data Rate: 24Mbps
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Ref 5 dBm Atten 5 dB

Mkr1 2.454530 GHz
-8.759 dBm

#hvg
Log 1

:,;, FJWW‘JW plnap e fsaa st

Offst
10.6

dB ’(F‘

PAvg
100

W1 52
53 FC

Center 2.462 GHz
#Res BW 100 kHz #/BW 300 kHz

Span 25 MHz
Sweep 19.98 ms (1000 pts)

Channel Frequency: 2462 MHz

Data Rate: 24Mbps

Ref 5 dBm Atten 5 dB

Mkr1 2.415766 GHz
-8.794 dBm

#Avg

10
dib/

sedwatdanndaanliog Mwwﬁwwwm

s ) !

\

dib /

b

PAvg

100 A ..J'Ivé/}

wi s2|
S3 FC

Center 2.412 GHz
#Res BW 100 kHz #VBW 300 kHz

Span 25 MHz
Sweep 19.98 ms (1000 pts)

Channel Frequency: 2412 MHz

Data Rate: 54Mbps
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Mkr1 2.444490 GHz

Ref 5 dBm Atten 5 dB 8.241 dBm
#ivg

Log 1

10 Lo}

dB/ anfvttygabvensiaivng ol alnanfniag

i0s ) :

Y \
| ] o

wa s2/™"
53 FC

AA
Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2442 MHz Data Rate: 54Mbps
Mkr1 2.457008 GHz

Ref 5 dBm Atten 5 dB 8.182 dBm
#ivg
Log L
10 &
dB/ L R e s e

i ) \

i N
Phvg | / Vo

100 —
W1 52
53 FC
AA
Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #UBW 300 kHz  Sweep 19.98 ms (1000 pis)

Channel Frequency: 2462 MHz Data Rate: 54Mbps
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Protocol: 802.11n_HT20
Data Rate Ffehq"’:l”e”nec'y Total PSD Limit
(Mbps) ko (dBm) (dBm)
2412 -9.61 8
MCSO 2442 -9.16 8
2462 -8.84 8
2412 -8.66 8
MCS4 2442 -8.49 8
2462 -8.99 8
2412 -9.00 8
MCS7 2442 -8.22 8
2462 -8.73 8
Mkr1 2.41637 GHz
Ref 5 dBm Atten 5 dB 9.612 dBm
#ivg
Log .
B R T R
Dffst
10.6

dB /.l \1

PAvg wn‘j L“*‘W
100 AV Potabaiy
w1 52
53 FC

AA
Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2412 MHz Data Rate: MCSO
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Mkr1 2.44697 GHz
Ref 5 dBm Atten 5 dB 9169 dBm
#hvg

Log 2
10
ey A [wﬂmwwmﬁwww

Offst
10.6

N / \

PAvg Lw‘,.,
100 NT‘WJJ‘ W‘Lﬁ
W1 52

53 FC

AA

Center 2.442 GHz Span 30 MHz
#Res BW 100 kHz #A/BW 300 kHz  Sweep 19.98 ms (1000 pts)
Channel Frequency: 2442 MHz Data Rate: MCSO

Mkr1 2.45760 GHz

Ref 5 dBm Atten 5 dB -5.841 dBm
#hvg

Log 2

10

dB/ Muﬁwﬂwem&q et

Offst

10.6

N / \

PAvg | yumi AT
100
w1 52
53 FC

AA
Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2462 MHz Data Rate: MCSO
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Ref 5 dBm

Mkr1 2.41072 GHz

Atten 5 dB -8.666 dBm

#hAvg
Log

10
dB/

A

Offst
10.6

dB

PAvg
100

W1 52
53 FC

Center 2.412 GHz
#Res BW 100 kHz

Span 30 MHz

#VBW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency

Ref 5 dBm

2412 MHz

Data Rate: MCS4

Mkr1 2.44697 GHz

Atten 5 dB -8.497 dBm

#lvg
Log

10
dB/

R

Offst
10.6

dB

PAvg
100

W1 52
53 FC

Center 2.442 GHz
#Res BW 100 kHz

Span 30 MHz

#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2442 MHz

Data Rate: MCS4
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Mkr1 2.46075 GHz
Ref 5 dBm Atten 5 dB -8.995 dBm
#hAvg

Log N

i L L

Offst l
10.6

N / \

PAvg flﬂ‘i'lf LWW
e M
W1 52
53 FC

AA
Center 2.462 GHz Span 30 MHz
#Res BUW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2462 MHz Data Rate: MCS4

Mkr1 2.41072 GHz
Ref 5 dBm Atten 5 dB -9.007 dBm
#hvg

Log N

ab B e

Offst
10.6
dB

PAvg /
100 o Wﬁﬁwﬁw«
w1 52wt
53 FC

AA
Center 2.412 GHz Span 30 MHz
#Res BUWW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2412 MHz Data Rate: MCS7
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Mkr1 2.43697 GHz

Ref 5 dBm Atten 5 dB -8.225 dBm
#hAvg

Lﬂ'g 1

10

dB/ WW\N'I'M‘MWW [WWWMWW

Offst

10.6

B \

PAvg / \"W

100 Wik

W1 §2 el

53 FC

AA

Center 2.442 GHz Span 30 MHz

#Res BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)
Channel Frequency: 2442 MHz Data Rate: MCS7

Mkr1 2.46072 GHz
Ref 5 dBm Atten 5 dB -8.732 dBm
#hAvg

Log 1

o oo gt

Offst
10.6
dB

PAvg / \VM\
100

W
W1 S2jprieen
53 FC
AL
Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2462 MHz Data Rate: MCS7
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Protocol: 802.11n_HT40

Data Rate FSehqaLnennecly Total PSD Limit
(Mbps) (MH2) (dBm) (dBm)
2422 -12.39 8
MCSO 2442 -12.34 8
2452 -12.07 8
2422 -11.17 8
MCS4 2442 -10.88 8
2452 -10.76 8
2422 -12.02 8
MCS7 2442 -12.90 8
2452 -11.68 8
Mkr1 2.42695 GHz
Ref 5 dBm Atten 5 dB -12.39 dBm
#hvg
Log
10 1
dB/
Offst
10.6
dB
PAvg w«/‘ \‘M
100 Wm.,%
W1 52
53 FC
AA
Center 2.422 GHz Span 60 MHz
#Res BW 100 kHz #V/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2422 MHz

Data Rate: MCSO
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Mkr1 2.44569 GHz
Ref 5 dBm Atten 5 dB -12.34 dBm
#ivg
Log
10 1
def i,
Offst
10.6
dB L

PAvg

o
w 52 \"*“‘*W
$3 FC

Center 2.442 GHz Span 60 MHz
#Res BW 100 kHz #U/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2442 MHz Data Rate: MCSO

Mkr1 2.44945 GHz
Ref 5 dBm Atten 5 dB -12.07 dBm
#ivg

Log
10 L
ds/ AN
Offst

10.6
dB /

PAvg
100
W1 52

53 FC

AA
Center 2.452 GHz Span 60 MHz
#Res BW 100 kHz #UBW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2452 MHz Data Rate: MCSO
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w0 Agilent  21:25:37 43, 55 R T

Ref 5 dBm

Mkr1 2.42695 GHz
Atten 5 dB -11.17 dBm

#hvg
Log

10
dB/

Offst
10.6

MMWWWWM

dB

PAvg WJ
100 qu

W1 52

53 FC

Yoy

Center 2.422 GHz
#Res BW 100 kHz

Span 60 MHz
#VBW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2422 MHz Data Rate: MCS4

Ref 5 dBm

Mkr1 2.43945 GHz
Atten 5 dB -10.88 dBm

#hAvg
Log

10
dB/

Offst
10.6

bbbt ik

dB

PAvg

100 WMM{

W1 52
53 FC

S,

Center 2.442 GHz
#Res BW 100 kHz

Span 60 MHz
#V/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2442 MHz Data Rate: MCS4
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Ref 5 dBm

Atten 5 dB -10.76 dBm

Mkr1 2.44945 GHz

#hvg
Log

10
dB/

Offst
10.6

L

dB

PAvg ,l.hJ
100 e

W1 52
53 FC

e,

Center 2.452 GHz
#Res BW 100 kHz

Span 60 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2452 MHz Data Rate: MCS4

Ref 5 dBm

Atten 5 dB -12.02 dBm

Mkr1 2.41068 GHz

#hvg
Log

10
dB/

1

Offst
10.6

AT

7 v

dB

PAvg ‘f
100

ikl

W1 S2|g il

53 FC

Center 2.422 GHz
#Res BW 100 kHz

Span 60 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2422 MHz Data Rate: MCS7
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Mkr1 2.44695 GHz
Ref 5 dBm Atten 5 dB -12.9 dBm
#hvg

Log
10 N

dB! ,
Offst o “hi;;‘ ‘*‘MW Yy
10.6

dB l.

1:1(}'|rg W'/ M

w1 52,y

83 FC

AR
Center 2.442 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2442 MHz Data Rate: MCS7
Mkr1 2.44692 GHz

Ref 5 dBm Atten 5 dB -11.68 dBm
#livg
Log
10 *

dB/ "I PP |
Offst
10.6

dB L

100 W/ M

W1 52
53 FC
AA
Center 2.452 GHz Span 60 MHz
#Res BW 100 kHz #U/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Channel Frequency: 2452 MHz Data Rate: MCS7
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6.3 DTS Bandwidth
Result
Test Specification
Detector
Port of testing

Requirement

Test Method:

EUT

Test results for 802.11b

Environmental and Test conditions:

Normal Temperatu

Test results:

re=+25°C

Pass

FCC part 15 Subpart C Section 15.247 (a)(2) / RSS 247 Issue 2,

Section 5.2 (1)
Peak
Antenna Port

The minimum 6 dB bandwidth shall be at least 500 kHz.

10 dB attenuator

Voltage (V norm) = 7.4 VDC

Spectrum Analyzer

RH =63.2 %

10 dB attenuator + 0.6 dB Cable loss = 10.6 dB offset is considered in below result

Protocol;: 802.11b

Data Rate Ffehqau”e”negy 6dB Bandwidth | 99% OBW

(Mbps) el (MHz) (MHz)
2412 9.99 14.18

1 2442 10.06 14.22
2462 10.08 14.27

2412 10.17 14.05

11 2442 10.07 14.13
2462 9.71 14.11
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Occupied Bandwidth

Ch Freq 2412 GHz Trig

Free

Mkr1 2.4110000 GHz

Ref 15 dBm Atten 15 dB 2.7T77T dBm
#Peak &
Log 3 i porutc o din, | ot den ] “
10 KNS SR
ad T,
dB/ i "1
Offst i )
106 [oeer” M
dB
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %
14.1833 MHz xdB 50045
Transmit Freq Error 24 491 kHz
% dB Bandwidth 9.993 MHz
Channel Frequency: 2412 MHz Data Rate: 1Mbps

Ch Freq 2442 GHz Trig Free
Occupied Bandwidth
Mkr1 2.4430000 GHz
Ref 15 dBm Atten 15 dB 3.133 dBm
#Peak .
Log N s e e s
AN bR
dB/ v iy
Offst i K
106 [t e
dB
Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %
14.2288 MHz xdg 60048
Transmit Freq Error 16.886 kHz
% dB Bandwidth 10.066 MHz

Channel Frequency: 2442 MHz

Data Rate: 1Mbps
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Occupied Bandwidth

Ch Freq 2.462 GHz Trig

Free

Mkr1 2.4605000 GHz

Ref 15 dBm Atten 15 dB 2.465 dBm
#Peak o
Log N IYYEEFL T TETn s
S a4
10 il =
dB/ e Y
Offst i ™,
106 |t b bt
dB
Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
14.2771 MHz xdB 50045
Transmit Freq Error -57.529 kHz
* dB Bandwidth 10.086 MHz

Channel Frequency: 2462 MHz

Data Rate: 1Mbps

Ch Freg 2.412 GHz Trig  Free
Occupied Bandwidih
Mkr1 2.4120625 GHz
Ref 15 dBm Atten 15 dB 2.875 dBm
#Peak O
L‘m A ﬁw =] WHH—‘% = .
b A
10 - =
dB/ a )
Offst s ™,
106 [ ]
dB
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pis
Occupied Bandwidth Occ BW % Puwr 99.00 %
14.0500 MHz xd3  600dB
Transmit Freq Error -6.949 kHz
* dB Bandwidth 10.174 MHz

Channel Frequency: 2412 MHz

Data Rate: 11Mbps
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Ch Freq 2442 GHz
Occupied Bandwidth
Mkr1 2.4427500 GHz
Ref 15 dBm Atten 15 dB 2.637 dBm
#Peak &
Lﬂg - MW%MW o a
e T
10 o =
dB/ L )
Offst A ™,
10.6 e Mo ]
dB
Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
14.1343 MHz xdB 60048
Transmit Freq Error -11.123 kHz
¥ dB Bandwidth 10.073 MHz

Channel Frequency: 2442 MHz

Data Rate: 11Mbps

Ch Freq Trig  Free
Occupied Bandwidih
Mkr1 2.4617500 GHz
Ref 15 dBm Atten 15 dB 2.892 dBm
#Peak
L{K_] . %MMMWWW -
o )
dB/ L ]
offst | AN
10.6 i
dB
Center 2.462 GHz Span 25 MHz
#Res BUWW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
14.1150 MHz xdB 50048
Transmit Freq Error -112.528 kHz
¥ dB Bandwidth 9.717 MHz

Channel Frequency: 2462 MHz

Data Rate: 11Mbps
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Protocol: 802.11g

Data Rate Ffehq"’:]”e”nec'y 6dB Bandwidth | 99% OBW

(Mbps) (MH2) (MHz) (MHz)
2412 16.41 16.46

6 2442 16.41 16.47
2462 16.39 16.47

2412 16.53 16.42

24 2442 16.51 16.42
2462 16.51 16.43

2412 16.53 16.43

54 2442 16.53 16.43
2462 16.53 16.43

Ch Freq 2412 GHz
ccupied Bandwidth
Mkr1 2.4132500 GHz
Ref 15 dBm Atten 15 dB -0.055 dBm
#Peak .
LO'Q _}A W T, VY, WO, STE S JAXAMMMJWL.& -
10 i ~
dB/ K
Offst [ i
10.6
dB
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.4682 MHz xdB 50043
Transmit Freq Error 9.304 kHz
x dB Bandwidth 16.417 MHz

Channel Frequency: 2412 MHz

Data Rate: 6Mbps
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Ch Freq

Occupied Bandwidth

2.442 GHz Trig

Free

Mkr1 2.4407500 GHz

Channel Frequency: 2442 MHz

Ref 15 dBm Atten 15 dB 0.205 dBm

#Peak "

Log = (TN SR DT WU SR N e

10 i =

dB/ L ]

Offst " iy

10.6

dB

Center 2.442 GHz Span 25 MHz

#Res BW 100 kHz #/BW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %

16.4769 MHz xdB 50048

Transmit Freq Error 12.011 kHz
% dB Bandwidth 16.411 MHz

Data Rate: 6Mbps

Ch Freg

Occupied Bandwidih

2.462 GHz Trig

Free

Mkr1 2.4570000 GHz

Ref 15 dBm Atten 15 dB 0.368 dBm

#Peak

Lﬂg %_?JW:,HM ittt el e M, i apd] .d{‘(_

10 " o

dB/ F T

Offst p"" b

10.6

dB

Center 2.462 GHz Span 25 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pis
Occupied Bandwidth Occ BW % Puwr 99.00 %

16.4747 MHz xdB 50043

Transmit Freq Error -10.460 kHz
% dB Bandwidth 16.394 MHz

Channel Frequency: 2462 MHz

Data Rate: 6Mbps
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Ch Freq

Occupied Bandwidt

2412 GHz Trig Fiee
h

Mkr1 2.4132500 GHz

Ref 15 dBm Atten 15 dB 0.327 dBm

#Peak -

10 i 1

dB/ | "

Offst |’ N v

10.6

dB

Center 2.412 GHz Span 25 MHz

#Res BUW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Pur 99.00 %

16.4287 MHz xdg 60048
Transmit Freq Error 11.567 kHz
* dB Bandwidth 16.531 MHz
Channel Frequency: 2412 MHz Data Rate: 24Mbps

Ch Freq 2447 GHz Trig  Fiee
Occupied Bandwidth
Mkr1 2.4495000 GHz
Ref 15 dBm Atten 15 dB 0.021 dBm
#Peak ]
Log > P T U U PR VU V. «
" >/ &
dB/ S "
Offst  frrtee’” o e
10.6
dB
Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 4 ms (401 pis
Occupied Bandwidth Occ BW % Puwr 99.00 %
16.4276 MHz xdB 60045
Transmit Freq Error 5867 kHz
x dB Bandwidth 16.511 MHz
Channel Frequency: 2442 MHz Data Rate: 24Mbps



http://www.tuv.com/

Produkte
Products

www.tuv.com A TUVRheinlar

Prufbericht - Nr.:
Test Report No.:

Seite 55 von 126
ULR-TC568819300000069F Page 55 of 126

Ch Freq

Occupied Bandwidth

2 462 GHz

Mkr1 2.4595625 GHz

Ref 15 dBm Atten 15 dB -1.173 dBm

#Peak L

L. N+ R SENNEY T, P . VLA, N + 2
‘m 7rl{ Y =

19 - N

dB/ Ao ]

10.6

dB

Center 2.462 GHz Span 25 MHz

#Res BUW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pis
Occupied Bandwidth Occ BW % Pwr 99.00 %

16.4333 MHz xdB 5005
Transmit Freq Error -9.130 kHz
% dB Bandwidth 16.514 MHz
Channel Frequency: 2462 MHz Data Rate: 24Mbps

Ch Freq
Occupied Bandwidth
Mkr1 2.4132500 GHz
Ref 15 dBm Atten 15 dB 0.44 dBm
#Peak .
L L+ R NP, SO T, Y A\&MWMWM‘?
10 i "o
dB/ L =)
Offst o v
10.6
dB
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #BW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.4395 MHz xdB 50043
Transmit Freq Error 10.440 kHz
% dB Bandwidth 16.530 MHz

Channel Frequency: 2412 MHz Data Rate: 54Mbps
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ChFreq 2442 GHz

Occupied Bandwidih

Trig Free

Mkr1 2.4432500 GHz

Ref 15 dBm Atten 15 dB 0.733 dBm
#Peak R

Log = - X YU VTN NSVSUSN DU AN SR ST 2 “—

10 fj K“m

dB/ L -

offst |, ./~ [T
10.6

dB

Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #V/BWY 300 kHz Sweep 4 ms (401 pts

Occupied Bandwidth Occ BW % Puwr 99.00 %
16.4318 MHz xdB 60048

Transmit Freq Error 4 545 kHz

* dB Bandwidth 16.535 MHz

Channel Frequency: 2442 MHz

Data Rate: 54Mbps

Ch Freg

Occupied Bandwidth

Mkr1 2.4570000 GHz

Ref 15 dBm Atten 15 dB 0.467 dBm

#Peak

Log 3 L3 et R AP BT VT ST <

10 fﬁf \l"'%'

dB/ ¥ iy

Offst " .‘)/ M s

10.6

dB

Center 2.462 GHz Span 25 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pis
Occupied Bandwidth Occ BW % Puwr 99.00 %

16.4356 MHz xds 60048

Transmit Freq Error -15.899 kHz
x dB Bandwidth 16.530 MHz

Channel Frequency:

2462 MHz

Data Rate: 54Mbps
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Protocol: 802.11n_HT20

Data Rate FSehqaLnenne(,!y 6dB Bandwidth | 99% OBW

(Mbps) M) (MHz) (MHz)
2412 17.63 17.60

MCSO 2442 17.61 17.60
2462 17.62 17.63

2412 17.52 17.60

MCS4 2442 17.74 17.61
2462 17.73 17.61

2412 17.73 17.59

MCS7 2442 17.72 17.60
2462 17.77 17.62

Ch Freq

ccupied Bandwidth

Ref 15 dBm

2412 GHz

Trig

Free

Atten 15 dB

Mkr1 2.4132500 GHz
0.203 dBm

#Peak

RS . + 2

10

i

Log +?
o
R

dB/

Offst [

ot )

10.6

dB

Center 2.412 GHz
#Res BW 100 kHz

Transmit Freq Error
¥ dB Bandwidth

#VBW 300 kHz

Occupied Bandwidth
17.6099 MHz

15.543 kHz
17.635 MHz

Channel Frequency: 2412 MHz

Occ BW % Pwr

Span 25 MHz
Sweep 4 ms (401 pts

99.00 %
xdB -6.00 dB

Data Rate: MCSO
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Ch Freg

Occupied Bandwidih

Ref 15 dBm

2.442 GHz |

g Free

e ---------- -~ |
Mkr1 2.4445000 GHz

Atten 15 dB 0.371 dBm

#Peak

O
LYY, .Y - FILSE LU, ST Y O WY,

Log

\'n.{_
N,

10

|

dB/ )

Offst oty

‘v-\-\_.-\%

10.6

dB

Center 2.442 GHz

#Res BUY 100 kHz

Span 25 MHz
#A/BW 300 kHz Sweep 4 ms (401 pts

Occupied Bandwidth Occ BW % Puwr 99.00 %
17.6042 MHz xdB 60043
Transmit Freq Error 1.245 kHz
¥ dB Bandwidth 17.611 MHz
Channel Frequency: 2442 MHz Data Rate: MCSO

Ch Freq

Occupied Bandwidth

Trig Free

Mkr1 2.4595000 GHz

Channel Frequency: 2462 MHz

Ref 15 dBm Atten 15 dB 0.347 dBm

#Peak i

Log N+ VOS] b " ST VT -

10 ,-'f N

dB/ h ",

Offst P " e

10.6

dB

Center 2.462 GHz Span 25 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pis
Occupied Bandwidth Occ BW % Pwr 99.00 %

17.6360 MHz xdg 60048

Transmit Freq Error -19.5615 kHz
% dB Bandwidth 17.626 MHz

Data Rate: MCSO
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Ch Freq

Occupied Bandwidth

2412 GHz Trig

Free

Mkr1 2.4145000 GHz

Ref 15 dBm Atten 15 dB 0.176 dBm
#Peak T

Log " %WMWW M{w—wwww -

0 ) n

dB/ i K

Offst wrtnd Sy e ek
10.6

dB

Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
17.6059 MHz xdg 60048
Transmit Freq Error 8.146 kHz
x dB Bandwidth 17.752 MHz
Channel Frequency: 2412 MHz Data Rate: MCS4

Ch Freq

Occupied Bandwidih

2442 GHz Trig

Free

Mkr1 2.4445000 GHz

Ref 15 dBm Atten 15 dB 0.245 dBm

#Peak

Log L+ TSR P SV . AT N

10 y’f t\x

dB/ ¥ =

Offst - ""\WLM_.\,

10.6

dB

Center 2.442 GHz Span 25 MHz

#Res BUWW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %

17.6105 MHz xdB 50048

Transmit Freq Error -1.137 kHz
x dB Bandwidth 17.748 MHz

Channel Frequency: 2442 MHz

Data Rate: MCS4
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Ch Freq 2462 GHz Trig Free
Occupied Bandwidth
Mkr1 2.4557500 GHz
Ref 15 dBm Atten 15 dB 0.435 dBm
#Peak "
Log R ST T T P W ST,
0 g n
dB/ j ™
Offst  fpro” Sk,
10.6
dB
Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.6122 MHz xdB 6005
Transmit Freq Error -9.188 kHz
x dB Bandwidth 17.736 MHz
Channel Frequency: 2462 MHz Data Rate: MCS4

Ch Freq 2412 GHz Trig  Free
Occupied Bandwidth

Mkr1 2.4195000 GHz

Ref 15 dBm Atten 15 dB 0.226 dBm

#Peak [

Log Ly ‘l?u. SO S S IO SR S <

10 i kY

dB/ 7 1

Offst | ./ Mt e

10.6

dB

Center 2.412 GHz Span 25 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %

17.5915 MHz xdB 50045

Transmit Freq Error 6.934 kHz
% dB Bandwidth 17.739 MHz

Channel Frequency: 2412 MHz Data Rate: MCS7
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Ch Freq

Occupied Bandwidih

2.442 GHz

Mkr1 2.4432500 GHz

Channel Frequency: 2442 MHz

Ch Freq

Occupied Bandwidth

Ref 15 dBm Atten 15 dB 0.308 dBm

#Peak "

|_og N ST, . S mrxn_ gt et el S g

10 j 1\

dB/ )| "]

offst |/ Tty

10.6

dB

Center 2.442 GHz Span 25 MHz

#Res BW 100 kHz #/BW 300 kHz Sweep 4 ms (401 pts]
Occupied Bandwidth Occ BW % Pwr 99.00 %

17.6018 MHz xd3 60045

Transmit Freq Error 10.913 kHz
» dB Bandwidth 17.722 MHz

2462 GHz Trig

Data Rate: MCS7

Free

=i ______________ "
Mkr1 2.4570000 GHz

Ref 15 dBm Atten 15 dB 0.006 dBm
#Peak ]
Lo-g L+ TN ."\WM}C. YUY, . WA ISV, VR, SRRSF. WY, VY. WY, . 2
7}' N Il: b
10 7 i
dB/ d "
offst |,/ e
10.6
dB
Center 2.462 GHz Span 25 MHz
#Res BUYW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %
17.6252 MHz xdB 6008
Transmit Freq Error -1.075 kHz
x dB Bandwidth 17.772 MHz

Channel Frequency: 2462 MHz

Data Rate: MCS7
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Protocol: 802.11n_HT40
Data Rate Ffehq"’tj”e”necly 6dB Bandwidth | 99% OBW
(Mbps) b (MHz) (MHz)
2422 36.18 35.90
MCSO 2442 35.78 35.81
2452 35.61 35.86
2422 36.46 36.00
MCS4 2442 36.22 35.97
2452 36.32 35.97
2422 36.44 35.98
MCS7 2442 36.29 35.92
2452 36.37 35.96

Ch Freq 2422 GHz Tng Free
ccupied Bandwidth
Mkr1 2.41953 GHz
Ref 15 dBm Atten 15 dB -2.614 dBm
#Peak | 5 |
L‘-“.] j&www P T A ey 'In-n—-r\.ll Ilrw—uﬂnw'w-«'w-""w—f"w'ww' et ‘ét
10 / LN
dB/ 7 %
Offst |-+ "]
10.6
dB
Center 2.422 GHz Span 45 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.662 ms (401 pts 1
Occupied Bandwidth Occ BW % Pwr 99.00 %
35.9083 MHz xdB 60048
Transmit Freq Error 30,654 kHz
* dB Bandwidth 36.187 MHz

Channel Frequency: 2422 MHz Data Rate: MCSO
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Ch Freq 2.442 GHz

Occupied Bandwidth

Mkr1 2.44448 GHz

Ref 15 dBm Atten 15 dB -2.54 dBm
#Peak 1 |
Lo'g -y ‘:’WW = hw\w-«n-l'humk»-'m,ll JI.-W—'QW el ey q—dhzf\-‘#r
10 / L
Bl |/ N
Offst " o
10.6
dB
Center 2.442 GHz Span 45 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.662 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
35.8198 MHz xds 60048
Transmit Freq Error 12 878 kHz
» dB Bandwidth 35.783 MHz

Channel Frequency: 2442 MHz

Ch Freq 2452 GHz

Occupied Bandwidth

Data Rate: MCSO

Trig Free

Mkr1 2.45571 GHz

Ref 15 dBm Atten 15 dB -2.637 dBm
#Peak [ 1
Lﬂlg A A A e e "w?-—-wwwa.nwd\.m_ ey 4 4
10 ) il <
dB/ 7 5
Offst N
10.6
dB
Center 2.452 GHz Span 45 MHz
#Res BUW 100 kHz #F/BW 300 kHz Sweep 4.662 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
35.8692 MHz xdg 60048
Transmit Freq Error -20.973 kHz
% dB Bandwidth 35.615 MH=z

Channel Frequency: 2452 MHz

Data Rate: MCSO
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Ch Freq 2422 GHz

Occupied Bandwidth

Ref 15 dBm Atten 15 dB
#Peak |
LO'!] #«whﬂ- L e Ve K T ettt e >
10 2 Hﬂq"a.rm <
J 5
dBJ 7 5
Offst | . tn
10.6
dB
Center 2.422 GHz Span 45 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.662 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.0389 MHz xdg 60045
Transmit Freq Error 38.900 kHz
» dB Bandwidth 36.467 MHz
Channel Frequency: 2422 MHz Data Rate: MCS4

Ch Freq 2447 GHz Trig Fiee

Occupied Bandwidih

Ref 15 dBm Atten 15 dB
#Peak |
:—00'9 jﬁ?\.ﬂww Pt it} h,—aw‘\w»muﬂuwﬁ.ll Jr-.v-du"u-q"w == it wwu—aﬁ;ﬁlr
dB/ / 5
Offst |~ ARV
10.6
dB
Center 2.442 GHz Span 45 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.662 ms (401 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %
35.9709 MHz xdg 60048
Transmit Freq Error 12704 kHz
» dB Bandwidth 36.225 MHz

Channel Frequency: 2442 MHz Data Rate: MCS4
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Ch Freg 2.452 GHz

Occupied Bandwidih

Trig Free

Occupied Bandwidth

35.9717 MHz
Transmit Freq Error 2895 kHz
» dB Bandwidth 36.321 MHz

Channel Frequency: 2452 MHz

Ref 15 dBm Atten 15 dB

#Peak [

Lﬂ‘!] ﬁ%ﬂrww e ey '»w-‘-v—rv‘ll lllrm-—-"-—f'-v ettt wwwwﬁwwv\‘ﬂ? ram

10 i Y

Bl [ 7 <
Offst | )
10.6

dB

Center 2.452 GHz Span 45 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 4.662 ms (401 pts)

Occ BW % Pwr 99.00 %
x dB -6.00 dB

Data Rate: MCS4

Ch Freqg 2422 GHz Trig Free
Occupied Bandwidth
Ref 15 dBm Atten 15 dB
#Peak | |
L‘m + #\VWMWWL\JWW? 'l.n‘l’ﬂ-'\ﬂqll Ilm-w—"wu T Wwwwwwhn# +
10 ] y t
dBI i <
offst | ./ ]
10.6
dB
Center 2.422 GHz Span 45 MHz
#Res BUWW 100 kHz #/BW 300 kHz Sweep 4.662 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
35.9894 MHz xdg 60048
Transmit Freq Error 10.460 kHz
* dB Bandwidth 36.441 MHz

Channel Frequency: 2422 MHz

Data Rate: MCS7
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Ch Freq 2442 GHz Trig  Free

Occupied Bandwidth

Ref 15 dBm Atten 15 dB
#Peak | |
Log 5 #’umw\-\wwr‘rqw"ﬁ vw‘wmmll F—M“"wha'ww‘vﬁww‘wm'uww&{_—
10 ! L A
dB/ o u,
offst | .~ e
10.6
dB
Center 2.442 GHz Span 45 MHz
#Res BUWW 100 kHz #/BW 300 kHz Sweep 4.662 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
35.9233 MHz xdg 60043
Transmit Freq Error -10.919 kHz
% dB Bandwidth 36.298 MHz
Channel Frequency: 2442 MHz Data Rate: MCS7

ChFreq 2452 GHz

Occupied Bandwidih

Ref 15 dBm Atten 15 dB
#Peak |
Log 9 i:’wwwm Lo Ll '|.-'*-"\'\-"~—f1|L JIFNWWH HWWMMWMM“-J# e
10 7 L
dB/ 7 ,
Offst | _*" ]
10.6
dB
Center 2.452 GHz Span 45 MHz
#Res BW 100 kHz #BWW 300 kHz Sweep 4.662 ms (401 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %
35.9658 MHz xdB 60048
Transmit Freq Error -17.053 kHz
% dB Bandwidth 36.370 MHz

Channel Frequency: 2452 MHz Data Rate: MCS7
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6.4 Emissions in non-restricted frequency bands and conducted spurious emission

6.4.1 Emissions in non-restricted frequency bands

Result Pass
FCC Part 15 Subpart C Section 15.247 (d) / RSS 247 Issue 2,
Section 5.5

Peak

Antenna port

In any 100kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is
operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB beLow that in the 100kHz
bandwidth within the band that contains the Highest level of the
desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits.

Test Specification

Detector Function
Port of testing
Requirement

Test Method:

Spectrum Analyzer

EUT 10 dB attenuator

Environmental and Test conditions:

Normal Temperature = +25 °C Voltage (V norm) = 7.4 VDC RH =63.2%
Test results:
10 dB attenuator + 0.6 dB Cable loss = 10.6 dB offset is considered in below result
Test Results:
Protocol: 802.11b
Value of Band edge Band
oatarate | Chamel | v | Comrerce | Edge | umi
Mbps requency alue dBm
(Mbps) (MHz) (MHz) (dBm) (dBm) A~B ( )
(dBm)
L 2412 2400 -51.81 3.27 -55.08 -30
2462 2483.5 -51.69 3.02 -54.71 -30
1 2412 2400 -46.97 3.15 -50.12 -30
2462 2483.5 -52.39 3.29 -55.68 -30
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Reference Plot

Mkr1 2.410986 GHz
Ref 15 dBm Atten 15 dB 3.2711 dBm
#Peak

e MM P
- W
N 4,

M1 Slw w

53 FC
AA
Center 2.412 GHz Span 25 MHz
#Res BYW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Channel Frequency: 2412 MHz Data rate: 1Mbps
Mkr2 2.39601 GHz
Ref 15 dBm Atten 15 dB A7.15 dBm
#Peak Y
L £
e g iy,
N
dB/ il 5
Offst HW l“{
10.6 g |
dB 2 Ir' ﬁl
o o WMMM uwm
Center 2.401 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 %)) Freq 2.412300 GHz 3.458 dBm
2 m Freq 2.40000 GHz -51.81 dBm
3 m Freq 2.29601 GHz -47.15 dBm

Channel Frequency: 2412 MHz Data rate: 1Mbps
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Reference Plot

Ref 15 dBm

Atten 15 dB 3.028 dBm

Mkr1 2.461012 GHz

#Peak
Log

10
dB/f

I AL

Ofist
10.6

WA

| alt

dB

M s2f, f

53 FC
AR
Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Channel Frequency: 2462 MHz Data rate: 1Mbps
Ref 15 dBm Atten 15 dB
#Peak 1
L &5
e i il
dB/ A ity
Offst ﬂﬁ "LJ
10.6 Vv
d8 f 1 .

Mﬂ"‘){ L“MM-— & "
Center 2.472 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)

Marker Trace Type X Axis Amplitude
1 i Freq 2.48400 GHz 2.682 dBm
2 i1 Freq 248350 GHz -51.69 dBm

Channel Frequency: 2462 MHz Data rate: 1Mbps
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Reference Plot

Ref 15 dBm

Mkr1 2.413564 GHz
Atten 15 dB 3.154 dBm

#Peak
Log

10
diB/

j
L
/

I Nl

Oftst
10.6

dB /z“

™

M1 S2hes

53 FC

Center 2.412 GHz
#Res BW 100 kHz

Span 25 MHz
#VBW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2412 MHz Data rate: 11Mbps

Mkr3 2.39517 GHz
Ref 15 dBm Atten 15 dB 47.75 dBm
#Peak {1\
Log
10 rf"m%"
Offst !{ \.
10.6 £ Y
dB = = r! ‘ll
il AT R i N
Center 2.4 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 ) Freq 241308 GHz 3.418 dBm
2 )] Fraq 2.40000 GHz -£8.97 dBm
3 1) Freq 239517 GHz -£7.75 dBm

Channel Frequency: 2412 MHz Data rate: 11Mbps
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Reference Plot

Mkr1 2.460661 GHz
Ref 15 dBm Atten 15 dB 3.299 dBm
#Peak

Log
10 A
dBf .NM
Offst Y
10.6 fﬁf *,

LS N,

%M
;
{

M1 s2fre et
53 FC
AA
Center 2.462 GHz Span 25 MHz
#Res BV 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Channel Frequency: 2462 MHz Data rate: 11Mbps

Mkr2 2.48350 GHz
Ref 15 dBm Atten 15 dB -52.39 dBm
#Peak i
Log T
10 /.ﬁ"' Py
dBf \'L
Offst r‘l \l\
10.6 /
dB ."l
el -
Center 2.472 GHz Span 60 MHz
#Res BYV 100 kHz #/BWY 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Typ= K Axis Amplitude
1 { Freq 248328 GHz 3.52 dBm
2 i Fraq 248350 GHz -52.39 dBm

Channel Frequency: 2462 MHz Data rate: 11Mbps
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Protocol: 802.11g
Value of Band edge Band
omarate | (el v | omrerce | Edge | umi
(Mbps) requency alue (dBm)
(MHZ) (MHZ) (dBm) (dBm) A~B
(dBm)
6 2412 2400 -39.3 -0.03 -39.27 -30
2462 2483.5 -48.73 0.18 -48.91 -30
2412 2400 -42.37 0.06 -42.43 -30
24
2462 2483.5 -49.13 0.01 -49.14 -30
54 2412 2400 -45.82 0.00 -45.82 -30
2462 2483.5 -46.22 0.54 -46.76 -30
Reference Plot
Mkr1 2.41325 GHz
Ref 15 dBm Atten 15 dB 0.032 dBm
#Peak
Log
10 -
dB/ M nflu.l all H'IWM Mrﬁmm.
Offst ll
10.6
dB I

M1 52
53 FC

Center 2.412 GHz
#Res BW 100 kHz

#VBW 300 kHz

Span 30 MHz

Sweep 9.99 ms (1000 pts)

Channel Frequency: 2412 MHz

Data rate: 6Mbps
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Mkr1 2.41324 GHz
Ref 15 dBm Atten 15 dB 0.167 dBm
#Peak N
1ng Aol bl
dB/ / |
Offst fr .H
10.6 =/ |
B & | taitMl i
e e WWM
Center 2.4 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 1} Freg 241324 GHz 0.1687 dBm
2 1} Freg 2.40000 GHz -39.3 dBm
3 W Freg 2.39228 GHz -42.94 dBm
Channel Frequency: 2412 MHz Data rate: 6Mbps
Reference Plot
Mkr1 2.45700 GHz
Ref 15 dBm Atten 15 dB 0.181 dBm
#Peak
Log .
10 <">
dB/ sl el sl
Offst |
10.6
dB /“f' h
M1 52
53 FC
AA
Center 2.462 GHz Span 30 MHz
#Res BUW 100 kHz #U/BW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2462 MHz

Data rate: 6Mbps
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Mkr1 2.45697 GHz )
Ref 15 dBm Atten 15 dB 0.507 dBm
#Peak 1
L ﬁ
1:})9 .hu,.,l.,ﬁ,.,,l. el |L
dB/
Offst ."rl ‘,\
10.6 / |
dB W s
w“"""*‘«wmu
Center 2.472 GHz Span 60 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1 Freq 2.45897 GHz 0.507 dBm
2 {1} Freq 2.48350 GHz -48.73 dBm
Channel Frequency: 2462 MHz Data rate: 6Mbps
Reference Plot
Mkr1 2.41325 GHz
Ref 15 dBm Atten 15 dB 0.064 dBm
#Peak
Log
10
dBI b8 bt
Offst J
10.6
dB v y
/ \
M1 52
53 FC
AA
Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2412 MHz

Data rate: 24Mbps
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Mkr3 2.39577 GHz
Ref 15 dBm Atten 15 dB 41,59 dBm
#Peak .
L 2
0 bttt ek
ey | |
Offst JJ l"l
10.6 : / |
dB ﬁmﬂw MM
erbare T e
Center 2.4 GHz Span 60 MHz
#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1 Freq 2.41330 GHz 0.402 dBm
2 {1} Freq 2 40000 GHz -42 37 dBm
3 {1} Freq 239577 GHz -41.59 dBm
Channel Frequency: 2412 MHz Data rate: 24Mbps
Reference Plot
Mkr1 2.45700 GHz
Ref 15 dBm Atten 15 dB 0.014 dBm
#Peak
Log
10 o
dB/ MJMHW& o gl il
Offst |
10.6
dB W L‘i
/ |
M1 52
53 FC
AA
Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2462 MHz

Data rate: 24Mbps
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Mkr1 2.45703 GHz
Ref 15 dBm Atten 15 dB 0.542 dBm
#Peak N
L
0 -MMUMM
e J \
Offst f{ ‘11
10.6 I
dB M 2
%m N
Center 2.472 GHz Span 60 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 ) Fraq 245703 GHz 0.542 dBm
2 5] Fraq 248350 GHz -49.13 dBm

Channel Frequency: 2462 MHz

Reference Plot

Data rate: 24Mbps

Ref 15 dBm Atten 15 dB

Mkr1 2.41325 GHz |
0.007 dBm

#Peak
Log

10
dBJ ol bt o

Offst
10.6

dB ,ﬂ

i i
i 4
M1 52
53 FC

AA
Center 2.412 GHz Span 30 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2412 MHz

Data rate: 54Mbps
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Mkr3 2.39571 GHz
Ref 15 dBm Atten 15 dB -45.86 dBm
#Peak N
L
1;9 fmmﬁw‘ﬁﬂl
dB/
Offst J‘f \\
10.6 { Y
dB . ertbi
Aud ul i wn‘-"’”’“‘lﬁ
Center 2.4 GHz Span 60 MHz
#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 i Freg 241949 GHz 0.194 dBm
2 L Freg 2 40000 GHz -45.52 dBm
3 i Freg 229571 GHz -45.86 dBm
Channel Frequency: 2412 MHz Data rate: 54Mbps
Reference Plot
Mkr1 2.45700 GHz
Ref 15 dBm Atten 15 dB 0.544 dBm
#Peak
Log
10
dB/ yﬂm«‘»wﬁwﬂww phwln Il
Offst
10.6
dB iy Y
wrxi.«_u_g}h ’M‘I
M1 S2
53 FC
AA
Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2462 MHz

Data rate: 54Mbps
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Mkr1 2.45697 GHz
Ref 15 dBm Atten 15 dB 0.614 dBm
#Peak N
L‘m el ? Ll If‘.lnri""& i 1 |1
10 i |'
dB/f
Offst h
10.6
dB iyl g, z
Y 'M%%L ] -~
Center 2.472 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2 45897 GHz 0.814 dBm
2 1) Freq 2 48350 GHz -46.22 dBm

Channel Frequency: 2462 MHz

Protocol: 802.11 n mode HT20

Data rate: 54Mbps

Value of Band edge Band
Data Channel Reference Edge Limi
Rate Frequency value B Value Imit
Frequency Value A (dBm)
(dBm)
2412 2400 -39.21 0.27 -39.48 -30
MCSO0
2462 2483.5 -47.21 0.02 -47.23 -30
2412 2400 -41.77 0.34 -42.11 -30
MCS4
2462 2483.5 -48.27 0.08 -48.35 -30
2412 2400 -47.4 -0.52 -46.88 -30
MCS7
2462 2483.5 -45.54 -0.23 -45.31 -30
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Reference Plot

Ref 15 dBm

Atten 15 dB

Mkr1 2.41325 GHz
0.278 dBm

#Peak
Log

10
dB/

F

Offst
10.6

"
F

i ot

dB

#Res BW 100 kHz

ot Wm
M1 52
53 FC
AA
Center 2.412 GHz Span 30 MHz

#/BW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2412 MHz

Data rate: MCSO

Channel Frequency: 2412 MHz

Mkr3 2.39511 GHz
Ref 15 dBm Atten 15 dB -39.75 dBm
#Peak |
o KRS
f \
dB/
Offst J'l \
10.6 = e f Y
dB Hy
i, " LP.MN
Center 2.4 GHz Span 60 MHz
#Res BW 100 kHz #\VBW 300 kHz Sweep 9.99 ms (1000 pts)
Markear Trace Type X Axis Amplitude
1 1) Freq 2 40574 GHz -0.373 dBm
2 1) Freq 240000 GHz -28.21 dBm
! {1} Freq 239511 GHz -29.75 dBm
s —

Data rate: MCSO
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Reference Plot

Mkr1 2.45700 GHz

Ref 15 dBm Atten 15 dB 0.026 dBm
#Peak

Log

i scbb b bl oo
ore | u \

10.6

N / \

M1 52
53 FC
AA
Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Channel Frequency: 2462 MHz Data rate: MCSO
Mkr1 2.45697 GHz
Ref 15 dBm Atten 15 dB 0.548 dBm
#Peak N
Log J.,jjtl“ ol Ll g b
" L.
dB/
Offst J H1
10.6 { |
dB fude ¥ z
Mhl.lul o
M T S
Center 2.472 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 L Freg 2456897 GHz 0.548 dBm
2 5l Freg 248350 GHz -47.21 dBm

Channel Frequency: 2462 MHz Data rate: MCSO
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Reference Plot

Ref 15 dBm

Atten 15 dB 0.347 dBm

Mkr1 2.41325 GHz

#Peak
Log

10
dB/

P

S PIREYRI O5 T N B

Offst
10.6

dB ;{

M1 52

53 FC

Center 2.412 GHz
#Res BW 100 kHz

Span 30 MHz
#A/BW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2412 MHz Data rate: MCS4

Mkr3 2.39547 GHz
Ref 15 dBm Atten 15 dB 42.2 dBm
#Peak N
Log
10 Jl—al- MM'L
dB/
offst / \
10.6 ) / 1
dB Ww MW
FRTRITPN [ el
Center 2.4 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude

1 L Freq 2.41324 GHz 0.055 dBm

2 " Freq 2.40000 GHz -41.77 dBm

3 5 Freq 2.39547 GHz -42.2 dBm

Channel Frequency: 2412 MHz Data rate: MCS4
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Reference Plot

Ref 15 dBm
M

Atten 15 dB 0.08 dBm

Mkr1 2.45700 GHz |

1 1T
#Peak
Log

10

dB/ el

Offst
10.6

dB /f

M1 52
53 FC

Center 2.462 GHz
#Res BW 100 kHz

Span 30 MHz
#U/BW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2462 MHz Data rate: MCS4

Mkr1 2.45697 GHz
Ref 15 dBm Atten 15 dB 0.438 dBm
#Peak N
L
0 nw-&ampmw- fos
dB/ ) \
Offst f \
10.6 {
db et
M% -
Center 2.472 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 1} Freg 245897 GHz 0.438 dBm
2 W Freg 2.48350 GHz -48.37 dBm
Channel Frequency: 2462 MHz Data rate: MCS4



http://www.tuv.com/

Produkte
Products

www.tuv.com A TUVRheinlar

Prufbericht - Nr.:
Test Report No.:

Seite 83 von 126
ULR-TC568819300000069F Page 83 of 126

Reference Plot

Ref 15 dBm

Atten 15 dB 0.52 dBm

Mkr1 2.41325 GHz

#Peak
Log

10
dB/

el ot o0l e

Offst
10.6

dB

M1 52t
$3 FC

Center 2.412 GHz
#Res BW 100 kHz

Span 30 MHz
#/BW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2412 MHz Data rate: MCS7

Mkr3 2.39571 GHz
Ref 15 dBm Atten 15 dB A7.17 dBm
#Peak .
L
1:? | M) il. [ | M"
e J \
Offst lJ \L
10.6 { \
dB > 2 [A—
i%w‘-‘“"‘m“ ¢
Center 2.4 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude

1 W Freg 2.41324 GHz -0.407 dBm

2 1} Frag 2.40000 GHz -47.4 dBm

3 1} Freq 239571 GHz -47.17 dBm

Channel Frequency: 2412 MHz Data rate: MCS7
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Reference Plot

Mkr1 2.45700 GHz
Ref 15 dBm Atten 15 dB 0.233 dBm
#Peak

Log

10

dB/ Wwﬁwmm ir-‘-«“w'mwmﬂm'uw
Offst

10.6

B /

Wﬁ,
M1 52
S3 FC
AA
Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Channel Frequency: 2462 MHz Data rate: MCS7
Mkr1 2.45703 GHz
Ref 15 dBm Atten 15 dB 0.174 dBm
Peak .
L
0 it i b
4B/ { ! H
Offst Jt \.
10.6 / )
dB % 'l lAJ..H[ Wﬁ'**' "“;l‘.*“w“
J“W- e Tt
P g i
Center 2.472 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 245703 GHz -0.174 dBm
2 1) Freq 2.48350 GHz -45.54 dBm
-.-— .

Channel Frequency: 2462 MHz Data rate: MCS7
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Protocol: 802.11 n mode HT40
Value of Band edge Band
Data Channel Reference Edge I
Rate Frequency value B Value Limit
Frequency Value A (dBm)
(Mbps) (MHz) (MHz) (dBm) (dBm) A~B
(dBm)
2422 2400 -41.66 -2.90 -38.76 -30
MCSO0
2452 2483.5 -47.34 -2.81 -44.53 -30
2422 2400 -46.01 -3.29 -42.72 -30
MCS4
2452 2483.5 -49.25 -2.60 -46.65 -30
2422 2400 -46.55 -3.24 -43.31 -30
MCS7
2452 2483.5 -42.58 -2.97 -39.61 -30

Reference Plot

Mkr1 2.41951 GHz
Ref 15 dBm Atten 15 dB -2.905 dBm
#Peak
Log
10 1

dB/ -...Illi? [T T T O I |
Offst MMHM-MH'M\ i n

10.6
dB Y

e MM

M1 52
S3 FC
AA
Center 2.422 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2422 MHz Data rate: MCSO
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Mkr3 2.39160 GHz
Ref 15 dBm Atten 15 dB -10.84 dBm
#Peak
L ES
1? I.‘III-"‘;-lII 1 .rl l.“I 1 h?lll I.III-F'J | -
dB Jf'k' ]
Offst
10.6 IY; }
8 Wik ﬂywmr H“ln‘hrllr
e
Center 2.408 GHz Span 80 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 1 Freq 242578 GHz -2.957 dBm
2 m Freq 2.40000 GHz -41.88 dBm
3 Wy Freq 239180 GHz -40.84 dBm
_— =

Channel Frequency: 2422 MHz

Reference Plot

Data rate: MCSO

Ref 15 dBm

Atten 15 dB

Mkr1 2.44951 GHz
-2.813 dBm

#Peak
Log

10
dB/

Offst
10.6

dB

M1 52
53 FC

i

Center 2.452 GHz
f#iRes BW 100 kHz

#/BW 300 kHz

Span 60 MHz
Sweep 9.99 ms (1000 pts)

Channel Frequency: 2452 MHz

Data rate: MCSO
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Mkr2 2.48350 GHz

Ref 15 dBm Atten 15 dB A47.34 dBm
Peak .

10 \IFETSMENTEY ARRTEEVEes

dB/ i I i)

Offst |II \l.

10.6 / !

dB M@@W‘m% .

Center 2.467 GHz Span 80 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 {1 Freq 2.£4950 GHz -2.414 dBm
2 (1) Fraq 2.48350 GHz -47.34 dBm
Channel Frequency: 2452 MHz Data rate: MCSO

Reference Plot

Mkr1 2.41951 GHz
Ref 15 dBm Atten 15 dB 3.295 dBm
#Peak
Log
10 N
dB/ , .
Offst Wﬂﬁfﬂ#ﬁ%‘m‘mﬁm
10.6
dB y

M S2 WW"{ \\L“'

53 FC

AA
Center 2.422 GHz Span 60 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2422 MHz Data rate: MCS4
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Mkr3 2.39761 GHz
Ref 15 dBm Atten 15 dB 42.36 dBm
#Peak
L Eo
1:}m 4 1 |? h.‘l_-l j 8 L I:J‘L)‘.I}.I
dB/ J NU
Offst
10.6 Y \
dB R 3 "‘4. N
Lrs b, WW
Center 2.408 GHz Span 80 MHz
#Res BUWW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 W Freg 2.41953 GHz -3.18% dBm
2 13 Freg 2.40000 GHz -48.01 dBm
3 1} Frag 239781 GHz -42.38 dBm
Channel Frequency: 2422 MHz Data rate: MCS4

Reference Plot

Ref 15 dBm Atten 15 dB

Mkr1 2.44951 GHz

-2.6 dBm

#Peak
Log

10

24

dB/ o ,
Offist Jahvtatsitdenlalalold

10.6

g
|
|

dB ¥

N WM ‘*m

53 FC

AA
Center 2.452 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2452 MHz Data

rate: MCS4
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Mkr1 2.44950 GHz
Ref 15 dBm Atten 15 dB -2.475 dBm
Peak
Log o
10 ||a1luﬂnlli“|_il r"l'\!"ll‘l L”W‘ﬁ
di/ i
Offst JI ]l
10.6 { \
dB hj \-tL L
I MW. ” "
Center 2.467 GHz Span 80 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 5] Fraq 2.44950 GHz -2.475 dBm
2 1) Freq 2.48350 GHz -£9.25 dBm
Channel Frequency: 2452 MHz Data rate: MCS4

Reference Plot

Mkr1 2.41951 GHz
Ref 15 dBm Atten 15 dB -3.244 dBm
#Peak

Log
10 1

dB/ PR 1T |
Offst FM‘“J* \“""1‘ F{ﬂﬂ;! Py
10.6

dB )

M1 52 fohedhd it
53 FC
AA
Center 2.422 GHz Span 60 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2422 MHz Data rate: MCS7
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Mkr3 2.39328 GHz

Channel Frequency: 2422 MHz

Reference Plot

Ref 15 dBm Atten 15 dB -43.66 dBm
#Peak
Log .
10 M ML W%Wwﬂ
dB/ J[lm i
Offst
10.6 i %
dB o i/ Su|
o MM,,.MMW
Center 2.408 GHz Span 80 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2 42450 GHz -3.518 dBm
2 1) Freq 2.40000 GHz -46.55 dBm
3 {1} Freq 2.39328 GHz -43.88 dBm

i—_—

Data rate: MCS7

Ref 15 dBm Atten 15 dB

Mkr1 2.44951 GHz
-2.977 dBm

#Peak
Log

10 1

dB“ M| gl | I} 1
Offst WWW-M% W
10.6

dB W

M1 52kt
53 FC
Al
Center 2.452 GHz Span 60 MHz
#Res BV 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)

Channel Frequency: 2452 MHz

Data rate: MCS7
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Mkr1 2.44950 GHz
Ref 15 dBm Atten 15 dB -2.907 dBm
Peak
Log >
10 lri"jﬂ;ﬂ. I I'Illll.-"“';""" |.:-qu rlll FEr v I.“‘,.‘,
dB/ i
Offst rz 1l
10.6 / \ .
dB w_;’ b o,
M
Center 2.467 GHz Span 80 MHz
#Res BW 100 kHz #V/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 5] Freq 2.44950 GHz -2.807 dBm
2 4] Freq 248350 GHz -42.58 dBm

Channel Frequency: 2452 MHz Data rate: MCS7
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6.4.2 Conducted Spurious Emission

Result Pass

Test Method:

Spectrum Analyzer
EUT 10 dB attenuator P y
Test results:
Mkr1 954.4 MHz
Ref 5 dBm Atten 5 dB 61.13 dBm
Peak
Log
10
dB/
Offst
10.6
dB
M1 52 5
53 FC B cans i il it WWWMMM&M
AA
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #UBW 300 kHz  Sweep 100.5 ms (1000 pts)

30MHz-1GHz
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Protocol: 802.11b
1GHz-26.5GHz

Mkr1 2.429 GHz

Ref 15 dBm Atten 15 dB 71.225 dBm
Peak &
Log
10
dB/
Offst
10.6 .
dB . Fine, S PR NPT - - S OO PO U e TR
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2.429 GHz 7.225 dBm
2 1) Freq 13,533 GHz -43.4 dBm
Channel Frequency: 2412 MHz Data rate: 1Mbps
Mkr2 13.533 GHz
Ref 15 dBm Atten 15 dB -41.73 dBm
Peak o
Log ]
10
dB/
Offst
10.6 o
d8 N P PRI N Lo PO SR P
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 {1} Freq 2.455 GHz 7.498 dBm
2 1 Freg 13,533 GHz -£1.73 dBm

Channel Frequency: 2442 MHz

—----—-——

Data rate: 1Mbps



http://www.tuv.com/

Produkte www.tuv.com A TUVRheinlar

Products

Prifbericht - Nr.: Seite 94 von 126
Test Report No.: ULR-TC568819300000069F Page 94 of 126

Mkr1 2.429 GHz
Ref 15 dBm Atten 15 dB 7.316 dBm
Peak &
Log
10
dB/
Offst
10.6 -
dB P L T N IR+ e - (st
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 I5)] Freq 2429 GHz 7.318 dBm
2 i Fraq 13.533 GHz -42.23 dBm
_—|

Channel Frequency: 2462 MHz Data rate: 1Mbps

Mkr1 2.429 GHz
Ref 15 dBm Atten 15 dB 9.83 dBm
Peak 4]
Log
10
dB/
Offst
10.6 -
dB L had e SN VR e N+ et T ST T N i
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 1} Freq 2429 GHz 9.83 dBm
2 1 Freq 13.533 GHz -42.93 dBm
s |

Channel Frequency: 2412 MHz Data rate: 11Mbps
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Mkr1 2.455 GHz
Ref 15 dBm Atten 15 dB 9.518 dBm
Peak ¢
Log
10
dB/
Offst
10.6 .
dB bty N ;. _._,,,ﬁl-mm“ " g s
Start 1 GHz Stop 26.5 GHz
#Res BYW 1 MHz #U/BW 3 MHz Sweep 255 ms (1000 pis)
Marker Trace Type ¥ Axis Amplitude
1 )] Fraq 2456 GHz 9.51% dBm
2 1) Freq 13.533 GHz -42 73 dBm
Channel Frequency: 2442 MHz Data rate: 11Mbps
Mkr1 2.480 GHz
Ref 15 dBm Atten 15 dB 9.365 dBm
Peak <
Log
10
dB/
Offst
10.6 i
dB
L . n oty e, g, P MHJMM
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 %) Freq 2,480 GHz 9,285 dBm
2 %) Freq 13.533 GHz -42 89 dBm

Channel Frequency: 2462 MHz

Data rate: 11Mbps
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Protocol: 802.11b

Ref 15 dBm Atten 15 dB

Mkr1 2.429 GHz
7.993 dBm

Peak o

Log

10

dB/
Offst

10.6

dB

u .M..JQ“M

ot PR ghaliph et b W

Start 1 GHz Stop 26.5 GHz
#Res BVW 1 MHz #UBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 W) Fraq 2.429 GHz 7.892 dBm
2 {1 Fraq 12.533 GHz -41.89 dBm
Channel Frequency: 2412 MHz Data rate: 6Mbps
Mkr1 2.455 GHz
Ref 15 dBm Atten 15 dB 8.185 dBm
Peak O
L‘m =
10
dB/
Offst
10.6
dB L gruel LA L e [t F Mﬁmm I Ty ataditlied
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 (5] Freq 2 455 GHz 8.185 dBm
2 5] Freq 13.533 GHz -42 23 dBm

Channel Frequency: 2442 MHz

Data rate: 6Mbps

A TUVRheinlar

Seite 96 von 126
Page 96 of 126
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Mkr1 2.480 GHz
Ref 15 dBm Atten 15 dB 7.763 dBm
Peak O
Log
10
dB/
Offst
10.6 =
dB Fl._.n.-r""“'ﬂ-..a«... e, PP .ﬂgmﬂwﬂ.m N it Py TP
Start 1 GHz Stop 26.5 GHz
#Res BUW 1 MHz #VBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 i Freg 2.480 GHz 7.783 dBm
2 L Freg 13,533 GHz -41.81 dBm
Channel Frequency: 2462 MHz Data rate: 6Mbps

Mkr1 2.429 GHz
Ref 15 dBm Atten 15 dB 7.616 dBm
Peak o
Log
10
di/
Offst
10.6
dB el e, Y PR T T e VRN YU O N
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 2.429 GHz 7.818 dBm
2 i Freq 12,533 GHz -42.4% dBm

Channel Frequency: 2412 MHz Data rate: 24Mbps
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Mkr1 2.455 GHz
Ref 15 dBm Atten 15 dB 8.963 dBm
Peak o
Log ]
10
dB/
Offst
10.6 .
dB b, o . . N .._.‘o o N Mm
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 )] Fraq 2.455 GHz £.563 dBm
2 i Freq 13.533 GHz -43.1 dBm
Channel Frequency: 2442 MHz Data rate: 24Mbps
Mkr1 2.455 GHz
Ref 15 dBm Atten 15 dB 71.63 dBm
Peak &
Log i
10
dB/
Offst
10.6 o
dB . e SE NP ST YR ...H.’QMM i g g P
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 4 Frag 2.455 GHz 7.62 dBm
2 5] Freq 13.533 GHz 42,18 dBm

Channel Frequency: 2462 MHz

Data rate: 24Mbps
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Mkr1 2.429 GHz
Ref 15 dBm Atten 15 dB 8.583 dBm
Peak &
Log
10
dB/
Offst
10.6 o
dB D sk - LY Helgmat N L e
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 M Freq 2.428 GHz £.583 dBm
bl M Freq 13.533 GHz -21.89 dBm
Channel Frequency: 2412 MHz Data rate: 54Mbps

Mkr1 2.455 GHz
Ref 15 dBm Atten 15 dB 8.718 dBm
Peak [+
Log ]
10
dB/
Offst
10.6 =
dB I ¥ N P TV VN NP Y - QW‘-W«....- T e it
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 2.455 GHz £.718 dBm
2 ) Freq 13.533 GHz -41.5 dBm

Channel Frequency: 2442 MHz Data rate: 54Mbps
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Mkr1 2.480 GHz
Ref 15 dBm Atten 15 dB 8.806 dBm
Peak &
Log
10
dB/
Offst
10.6 -
dB i AT T iy ettt m.ﬁwﬂu T, ) -‘Wnr"‘m
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #UBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 ) Freq 2480 GHz 8.808 dBm
2 5] Freq 13.533 GHz -£2. 37 dBm
Channel Frequency: 2462 MHz Data rate: 54Mbps

Protocol: 802.11 n mode HT20

Mkr1 2.429 GHz
Ref 15 dBm Atten 15 dB 7.995 dBm
Peak &
Log
10
dB/
Offst
10.6 i
dB . st iy bl Lt bl e oy il e el ™
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 i Freq 2478 GHz 7.935 dBm
2 M Freq 12.533 GHz -£2.72 dBm

Channel Frequency: 2412 MHz Data rate: MCSO
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Mkr1 2.455 GHz
Ref 15 dBm Atten 15 dB 7.91 dBm
Peak &
Log 1
10
dB/
Offst
10.6 o
dB sl i, uuh_..fQ'wﬂ-.. o ‘AMWM
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1} Freq 2.455 GHz 7.91 dBm
2 1 Freq 13.533 GHz -42 dBm
_—eeVeVe—_ |
Channel Frequency: 2442 MHz Data rate: MCSO

Mkr1 2.455 GHz
Ref 15 dBm Atten 15 dB 8.117 dBm
Peak o
Log
10
dB/
Oftst
10.6 o
dB e M . T I I e PR JWNWW
Start 1 GHz Stop 26.5 GHz
#Res BUW 1 MHz #VBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 Ly Freg 2.455 GHz 2.117 dBm
2 W) Freq 13.533 GHz -42.82 dBm

Channel Frequency: 2462 MHz Data rate: MCSO
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Mkr1 2.429 GHz
Ref 15 dBm Atten 15 dB 8.117 dBm
Peak &
Log i
10
dB/
Offst
10.6 o
dB L VR S . . Moy o S VU T DL
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #F/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 i Freq 2.429 GHz 2.117 dBm
2 L)) Freq 13.533 GHz -42.08 dBm
Channel Frequency: 2412 MHz Data rate: MCS4

Mkr2 13.533 GHz
Ref 15 dBm Atten 15 dB -42.2%5 dBm
Peak &
Log i
10
dB/
Offst
10.6
dB e PN, ST PRV B . I W ekt
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 Iy Freq 2.455 GHz £.527 dBm
2 i Freq 12,523 GHz 42,25 dBm

Channel Frequency: 2442 MHz Data rate: MCS4
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Mkr2 13.533 GHz
Ref 15 dBm Atten 15 dB 42.48 dBm
Peak o
Log i
10
dB/
Offst
10.6 .
dB POl ST T S AR Y. e DU P R W
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type K Axis Amplitude
1 1 Freq 2.480 GHz 7.984 dBm
2 1} Fraq 13.533 GHz -42.4% dBm
_—

Channel Frequency: 2462 MHz Data rate: MCS4

Mkr2 13.533 GHz
Ref 15 dBm Atten 15 dB -42.91 dBm
Peak o
Log ]
10
dB/
Offst
10.6
B I . e S Py + TR B8k e
Start 1 GHz Stop 26.5 GHz
#Res BVW 1 MHz #VBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 ) Freq 2.404 GHz 7.009 dBm
2 ) Fraq 13.533 GHz -42.91 dBm
Channel Frequency: 2412 MHz Data rate: MCS7
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Mkr2 13.533 GHz
Ref 15 dBm Atten 15 dB 42.52 dBm
Peak o
Log ]
10
dB/
Offst
10.6
8 e =P NI R .. YT e S PN RO P
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 5 Freq 2.455 GHz 8.808 dBm
2 " Freq 13.533 GHz -42.52 dBm
Channel Frequency: 2442 MHz Data rate: MCS7

Mkr2 13.533 GHz
Ref 15 dBm Atten 15 dB -11.89 dBm
Peak &
Log
10
dB/
Offst
10.6 -
dB L P T Miﬁﬂwm. O P E R L i
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 %)) Freq 2 480 GHz 7.377 dBm
2 i Freq 13.533 GHz -41.89 dBm

Channel Frequency: 2462 MHz Data rate: MCS7
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Protocol: 802.11n_HT40

Mkr2 13.533 GHz
Ref 15 dBm Atten 15 dB -43.09 dBm
Peak ;
Log
10
dB/
Offst
10.6 -
dB '____..uh'""“-“qlw. PV VRN TIPSR R o Ja""‘“’““"“"-""'""t i ] A, O i
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 4 Fraq 2.429 GHz 5.001 dBm
2 4 Fraq 13.533 GHz -43.09 dBm
Channel Frequency: 2422 MHz Data rate: MCSO

Mkr2 13.533 GHz
Ref 15 dBm Atten 15 dB 42.28 dBm
Peak "
Log
10
dB/
Oftst
10.6 -
dB e 2 U Y-SV RUF) SUHONRPPOLRY P SR, P b P AT
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 i Freq 2 .455 GHz 4,858 dBm
2 ) Freq 13.533 GHz -42 28 dBm
I ———————————— "\

Channel Frequency: 2442 MHz Data rate: MCSO
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Mkr2 13.533 GHz

Ref 15 dBm Atten 15 dB 4232 dBm
Peak "
Log
10
dB/
Offst
10.6
dB ..._r-n--'l"ﬁ""'uﬂq.d. - wﬁv- Ll S e
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amgplitude
1 1} Fraq 2,455 GHz 4 853 dBm
2 1} Freq 13.533 GHz -42 32 dBm

Channel Frequency: 2452 MHz

Data rate: MCSO

Mkr2 13.533 GHz
Ref 15 dBm Atten 15 dB 42.71 dBm
Peak "
Log
10
dB/
Offst
10.6 .
dB B L, VS b SR B TEY s T o T i
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type K Axis Amplitude
1 ) Freq 2.429 GHz 5.016 dBm
2 ) Freq 13.532 GHz -42.71 dBm

Channel Frequency: 2422 MHz

Data rate: MCS4
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Mkr2 13.533 GHz
Ref 15 dBm Atten 15 dB -42.58 dBm
Peak -
Log
10
dB/
Offst
10.6
dB I e PRSI NP CVFT, U PP S JQMMN- I S T it
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 L Freg 2.455 GHz 5.101 dBm
2 {1 Frag 13,533 GHz -42.58 dBm
Channel Frequency: 2442 MHz Data rate: MCS4

Mkr2 13.533 GHz
Ref 13 dBm Atten 15 dB -42.94 dBm
Peak
[+]
Log
10
dB/
Offst
10.6
dB PR, L PR PO U e . I PO o el
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 2.455 GHz 5.524 dBm
2 5] Freq 12,533 GHz -42.94 dBm

Channel Frequency: 2452 MHz Data rate: MCS4
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Mkr2 13.533 GHz
Ref 15 dBm Atten 15 dB -42.6 dBm
Peak .
Log
10
dBf
Offst
10.6 -
dB -~ R it
| W S S S L 8, ek a8
Start 1 GHz Stop 26.5 GHz
#Res BUW 1 MHz #UBW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 )] Fraq 2.455 GHz 4,831 dBm
2 1) Freq 13,533 GHz -42.8 dBm
Channel Frequency: 2422 MHz Data rate: MCS7

Mkr2 13.533 GHz
Ref 15 dBm Atten 15 dB 41.74 dBm
Peak (15
Log
10
dB/
Offst
10.6
B R e, (N9 8 gy i L S R DT R
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 5] Freq 2.455 GHz 4.185 dBm
2 m Freq 13,533 GHz -41.74 dBm

Channel Frequency: 2442 MHz Data rate: MCS7
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Mkr2 13.532 GHz
Ref 15 dBm Atten 15 dB -41.99 dBm
Peak 1
Log o
10
dB/
Offst
10.6 o
d8 O . OTYN " . T P T S
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Warker Trace Type X Axis Amplitude
1 ) Freq 2 480 GHz 271 dBm
2 ) Freq 13,533 GHz -21.89 dBm

Channel Frequency: 2452 MHz Data rate: MCS7
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6.5 Radiated spurious emission and emissions in restricted bands of operation

Result

Test Specification

Test Method
Measurement Location
Measuring Distance
Detector

Requirement

Pass

FCC part 15 Subpart C Section 15.247 (d) / (15.209 & 15.205)/ RSS-Gen

Issue 4,Section 8.9/8.10
ANSI C 63.10 — 2013

Fully Anechoic Chamber
3m

QP for frequency below 1 GHz, Average for frequency above 1 GHz

As per the limits mentioned in the below table

Limits for Radiated Emission of Section 15.209:

Frequency Field strength Field strength Distance of
(MHz) (uv/m) (dBuV/m) Measurement (m)
0.009 - 0.490 2400/F(kHz) 48.50 — 13.80 300*
0.490 - 1.705 24000/F(kHz) 33.80 - 23.00 30*
1.705 -30 30 29.54 30*
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3

Remark: * the limit shows in the table above of frequency range 0.009 — 0.490, 0.490 — 1.705 MHz and
1.705-30MHz is at 300 meter, 30 meter and 30 meter range respectively, which corresponds to 128-93.8,
73.80-62.95, 69.54 dBuV/m at 3m range by extrapolation calculation and the measurement of loop antenna.

The emission limits shown in the above table are based on measurements employing a CISPR quasi-peak
detector except for the frequency bands 9-90 kHz, 110-490 kHz and above 1000 MHz Radiated emission
limits in these three bands are based on measurements employing an average detector.

Test Conditions:

Supply Voltage: 7.4 VDC Battery

Environmental conditions:

Temperature: +23.6°C

Note:

RH: 64.6 %

Measurements were made as per section 8.6 in KDB 558074 D01 15.247 Measurement Guidance v05r02
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Test results:

No emissions found in frequency 9 kHz to 30 MHz

Test results for the frequencies in range between 30MHz-1GHz (Charging Mode)

Field _ .
o Frequency Limit Margin
Polarization strength
(MHz) (dBuV/m) (dBuVv/m) (dB)
51.08 32.17 40.00 -7.83
63.03 32.00 40.00 -8.00
, 124.78 26.83 43.50 -16.67
Vertical
324.02 29.29 46.00 -16.71
486.05 26.02 46.00 -19.98
972.05 31.32 54.00 -22.68
51.13 25.22 40.00 -14.78
124.72 28.27 43.50 -15.23
, 194.75 32.42 43.50 -11.08
Horizontal
204.1 21.99 43.50 -21.51
243.01 18.17 46.00 -27.83
899.81 33.22 46.00 -12.78
Test results for the frequencies in range between 30MHz-1GHz (Battery Mode)
Field - .
o Frequency Limit Margin
Polarization strength
(MHz) (dBuV/m) (dBuVv/m) (dB)
87.42 17.18 40.00 -22.82
142.57 19.55 43.50 -23.95
, 180.06 19.91 43.50 -23.59
Vertical
480.02 27.66 46.00 -18.34
560.00 29.68 46.00 -16.32
810.05 33.56 46.00 -12.44
125.08 26.45 43.50 -17.05
162.25 29.15 43.50 -14.35
, 180.05 37.10 43.50 -6.40
Horizontal
280.02 24.32 46.00 -21.68
559.89 26.48 46.00 -19.52
810.80 30.20 46.00 -15.80
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Test results for the frequencies in range between 1GHz-26.5GHz

Protocol: 802.11b
Data rate: 1Mbps

Field o .
o Frequency Limit Margin
Channel Polarization (MHz2) (fjtlgir\]/%::) (dBpV/m) (dB)
2390(Pk) 39.91 74 -34.09
2390(Av) 27.14 54 -26.86
2412(PK) 87.65 * -
Vertical 2412(Av) 84.94 * -
4824(Pk) 43.03 74 -30.64
4824(Av) 29.15 54 -24.63
7236(PK) .

Lo 7236(Av) No Harmonics Found
2390(Pk) 41.63 74 -32.37
2390(Av) 28.13 54 -25.87
2412(Pk) 90.98 * -

Horizontal 2412(Av) 88.53 * -
4824(Pk) 43.36 74 -30.64
4824(Av) 29.37 54 -24.63
;;ggéi@ No Harmonics Found
2442(Av) 87.71 * -
2442(Av) 85.17 * -

Vertical 4884(Pk) 43.58 74 -30.42

4884(Av) 29.51 54 -24.49
7326(Pk) .

i 7326(Av) No Harmonics Found
2442(PKk) 91.25 * -
2442(Av) 88.69 * -

Horizontal 4884(PK) 43.48 74 -30.52
4884(Av) 29.60 54 -24.40
;g;ggig No Harmonics Found
2462(Pk) 86.86 * -
2462(Av) 84.38 * -
2483.5(Pk) 38.26 74 -35.74
Vertical 2483.5(Av) 26.16 54 -27.84
4924(Pk) 43.27 74 -30.73
4924(Av) 29.31 54 -24.69
7386(Pk) No Harmonics Found

High 7386(Av)
2462(Pk) 90.34 * -
2462(Av) 87.82 * -

2483.5(Pk) 39.76 74 -34.24
Horizontal 2483.5(Av) 27.77 54 -26.23
4924(Pk) 43.71 74 -30.29
4924(Av) 29.31 54 -24.69
;gzggi\% No Harmonics Found

*- . Fundamental Frequency

Pk: Peak Detector; Av: Average Detector
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Data rate: 11Mbps
Field - .
o Frequency Limit Margin
Channel Polarization (MHz2) (?jtéirl/%::) (dBpV/m) (dB)
2390(Pk) 41.11 74 -32.89
2390(Av) 27.19 54 -26.81
2412(PKk) 92.98 * -
Vertical 2412(Av) 84.68 * -
4824(Pk) 43.69 74 -30.65
4824(Av) 29.42 54 -24.59
7236(Pk) .
- 7236(Av) No Harmonics Found
2390(Pk) 41.69 74 -32.31
2390(Av) 27.95 54 -26.05
2412(PKk) 95.90 * -
Horizontal 2412(Av) 87.46 * -
4824(Pk) 43.35 74 -30.65
4824(Av) 29.41 54 -24.59
7236(Pk) .
7236(Av) No Harmonics Found
2442(Av) 92.64 * -
2442(Av) 84.74 * -
Vertical 4884(Pk) 43.85 74 -30.15
4884(Av) 29.57 54 -24.43
7326(Pk) 49.05 74 -24.95
Mid 7326(Av) 35.07 54 -18.93
2442(Pk) 96.08 * -
2442(Av) 88.15 * -
Horizontal 4884(Pk) 43.70 74 -30.30
4884(Av) 29.54 54 -24.46
7326(Pk) 48.99 74 -25.01
7326(Av) 35.11 54 -18.89
2462(Pk) 92.37 * -
2462(Av) 84.15 * -
2483.5(Pk) 39.02 74 -34.98
Vertical 2483.5(Av) 26.00 54 -28.00
4924(PK) 43.58 74 -30.42
4924(Av) 29.25 54 -24.75
7386(Pk) No Harmonics Found
High 7386(Av)
2462(Pk) 95.67 * -
2462(Av) 87.46 * -
2483.5(Pk) 40.69 74 -33.31
Horizontal 2483.5(Av) 27.31 54 -26.69
4924(Pk) 43.50 74 -30.50
4924(Av) 29.25 54 -24.75
;ggggig No Harmonics Found

*. . Fundamental Frequency
Pk: Peak Detector; Av: Average Detector



http://www.tuv.com/

Produkte
Products

www.tuv.com

A TUVRheinlar

Prufbericht - Nr.:

Test Report No.:

ULR-TC568819300000069F

Seite 114 von 126

Page 114 of 126

Protocol: 802.11 g
Data rate: 6Mbps

Field . .
N Frequency Limit Margin
Channel Polarization (MH2) (sdtée“r:/g/m) (dBuV/m) (dB)
2390(Pk) 52.67 74 -21.33
2390(Av) 33.66 54 -20.34
2412(Pk) 91.52 * -
Vertical 2412(Av) 81.16 * -
4824(Pk) 43.37 74 -30.62
4824(Av) 29.54 54 -24.47
7236(PKk) .

- 7236(Av) No Harmonics Found
2390(Pk) 52.67 74 -21.33
2390(Av) 34.33 54 -19.67
2412(Pk) 94.33 * -

Horizontal 2412(Av) 83.79 * -
4824(Pk) 43.38 74 -30.62
4824(Av) 29.53 54 -24.47
;;ggéi\g No Harmonics Found
2442(Av) 91.43 * -
2442(Av) 81.17 * -

Vertical 4884(Pk) 43.75 74 -30.25

4884(Av) 29.43 54 -24.57
7326(Pk) .

i 7326(Av) No Harmonics Found
2442(PK) 94.34 * -
2442(Av) 84.37 * -

Horizontal 4884(PKk) 43.28 74 -30.72
4884(Av) 29.56 54 -24.44
;z;gg;@ No Harmonics Found
2462(Pk) 90.44 * -
2462(Av) 79.92 * -
2483.5(Pk) 48.71 74 -25.29
Vertical 2483.5(Av) 30.80 54 -23.20
4924(PK) 43.34 74 -30.66
4924(Av) 29.34 54 -24.66
7386(Pk) No Harmonics Found

High 7386(Av)
2462(Pk) 93.77 * -
2462(Av) 83.26 * -

2483.5(Pk) 49.85 74 -24.15
Horizontal 2483.5(Av) 32.89 54 -21.11
4924(Pk) 43.10 74 -30.90
4924(Av) 29.32 54 -24.68
;gggéit; No Harmonics Found

*- . Fundamental Frequency

Pk: Peak Detector; Av: Average Detector
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Data rate: 24Mbps

Channel Polarization Frequency stlr:éildth Limit Margin
(MHz) ( dBqu/m) (dBpVv/m) (dB)
2390(Pk) 50.95 74 -23.05
2390(Av) 33.46 54 -20.54
2412(PK) 92.61 * -
Vertical 2412(Av) 80.80 * -
4824(Pk) 43.60 74 -30.17
4824(Av) 29.46 54 -24.46
7236(Pk) .

- 7236(Av) No Harmonics Found
2390(Pk) 51.55 74 -22.45
2390(Av) 34.33 54 -19.67
2412(Pk) 94.93 * -

Horizontal 2412(Av) 83.64 * -
4824(Pk) 43.83 74 -30.17
4824(Av) 29.54 54 -24.46
;;ggéi@ No Harmonics Found
2442(Av) 93.97 * -
2442(Av) 80.87 * -

Vertical 4884(Pk) 44.24 74 -29.76

4884(Av) 29.53 54 -24.47
7326(Pk) .

i 7326(Av) No Harmonics Found
2442(PKk) 96.27 * -
2442(Av) 84.31 * -

Horizontal 4884(Pk) 44.13 74 -29.87
4884(Av) 29.55 54 -24.45
;g;:éi@ No Harmonics Found
2462(Pk) 91.92 * -
2462(Av) 79.71 * -
2483.5(Pk) 46.59 74 -27.41
Vertical 2483.5(Av) 90.75 54 36.75
4924(Pk) 43.35 74 -30.65
4924(Av) 29.39 54 -24.61
7386(Pk) No Harmonics Found

High 7386(Av)
2462(Pk) 94.76 * -
2462(Av) 83.10 * -

2483.5(Pk) 48.44 74 -25.56
Horizontal 2483.5(Av) 32.81 54 -21.19
4924(Pk) 43.28 74 -30.72
4924(Av) 29.36 54 -24.64
;2222:5; No Harmonics Found

*- . Fundamental Frequency

Pk: Peak Detector; Av: Average Detector
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Data rate: 54Mbps

Field - .
Channel Polarization Fre(z&t:_lezr;cy (Ztéeur:/gag) (dI;Lln\qllltm) M(%rg;n
2390(Pk) 4751 74 -26.49
2390(Av) 32.60 54 -21.40
2412(Pk) 92.66 * -
Vertical 2412(Av) 80.29 * -
4824(Pk) 43.62 74 -30.76
4824(Av) 29.51 54 -24.55
7236(PKk) .
7236(Av) No Harmonics Found
Low 2390(PKk) 49.11 74 -24.89
2390(Av) 33.01 54 -20.99
2412(Pk) 95.22 * -
Horizontal 2412(Av) 82.89 * -
4824(PK) 43.24 74 -30.76
4824(Av) 29.45 54 -24.55
7236(Pk) .
7236(Av) No Harmonics Found
2442(Av) 93.50 * -
2442(Av) 80.45 * -
Vertical 4884(Pk) 43.56 74 -30.44
4884(Av) 29.63 54 -24.37
7326(Pk) .
_ 7326(Av) No Harmonics Found
Mid 2442(PK) 96.26 * :
2442(Av) 83.59 * -
Horizontal 4884(Pk) 43.44 74 -30.56
4884(Av) 29.59 54 -24.41
7326(Pk) .
7326(Av) No Harmonics Found
2462(Pk) 92.42 * -
2462(Av) 79.59 * -
2483.5(Pk) 54.60 74 -19.40
Vertical 2483.5(Av) 35.36 54 -18.64
4924(Pk) 43.46 74 -30.54
4924(Av) 29.33 54 -24.67
7386(Pk) No Harmonics Found
. 7386(Av)
High 2462(PK) 95.01 * i
2462(Av) 82.45 * -
2483.5(Pk) 56.76 74 -17.24
Horizontal 2483.5(Av) 37.36 54 -16.64
4924(Pk) 43.72 74 -30.28
4924(Av) 29.37 54 -24.63
7386(Pk) .
7386(Av) No Harmonics Found

*- . Fundamental Frequency

Pk: Peak Detector; Av: Average Detector
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Protocol: 802.11 n HT20
Data rate: MCSO
o Frequenc Field strength Limit Margin
Channel Polarization (Ic\]/IHz) y (dBuV/mg)J (dBuV/m) (dlg)
2390(Pk) 57.68 74 -16.32
2390(Av) 36.01 54 -17.99
2412(Pk) 91.99 * -
Vertical 2412(Av) 81.51 * -
4824(Pk) 43.52 74 -30.35
4824(Av) 29.36 54 -24.66
7236(Pk) .
- 7236(Av) No Harmonics Found
2390(Pk) 57.83 74 -16.17
2390(Av) 36.73 54 -17.27
2412(PK) 94.24 * -
Horizontal 2412(Av) 84.03 * -
4824(Pk) 43.65 74 -30.35
4824(Av) 29.34 54 -24.66
7236(Pk) .
7236(Av) No Harmonics Found
2442(Av) 91.89 * -
2442(Av) 81.36 * -
Vertical 4884(Pk) 43.48 74 -30.52
4884(Av) 29.50 54 -24.50
_ ;2;28\2 No Harmonics Found
Mid 2442(Pk) 94.66 * -
2442(Av) 84.50 * -
Horizontal 4884(Pk) 42.92 74 -31.08
4884(Av) 29.49 54 -24.51
7326(Pk) .
7326(AV) No Harmonics Found
2462(Pk) 90.67 * -
2462(Av) 80.28 * -
2483.5(Pk) 52.74 74 -21.26
Vertical 2483.5(Av) 32.84 54 -21.16
4924(Pk) 43.43 74 -30.57
4924(Av) 29.30 54 -24.70
7386(Pk) No Harmonics Found
High 7386(Av)
2462(Pk) 93.20 * -
2462(Av) 83.13 * -
2483.5(Pk) 55.14 74 -18.86
Horizontal 2483.5(Av) 34.60 54 -19.40
4924(Pk) 43.33 74 -30.67
4924(Av) 29.42 54 -24.58
7386(Pk) .
7386(AV) No Harmonics Found

*- . Fundamental Frequency
Pk: Peak Detector; Av: Average Detector
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Data rate: MCS4
. Frequenc Field strength Limit Margin
Channel Polarization (Ic\]/IHz) y (dBpV/mg)] (dBuV/m) (dg)
2390(Pk) 54.25 74 -19.75
2390(Av) 34.58 54 -19.42
2412(PK) 92.58 * -
Vertical 2412(Av) 79.91 * -
4824(PK) 44.06 74 -31.48
4824(Av) 29.40 54 -24.59
;;ggéi@ No Harmonics Found
Low 2390(Pk) 53.79 74 2021
2390(Av) 35.45 54 -18.55
2412(Pk) 94.50 * i
Horizontal 2412(Av) 82.99 * -
4824(PK) 42.52 74 -31.48
4824(Av) 29.41 54 -24.59
7236(PKk) .
7236(Av) No Harmonics Found
2442(Av) 92.45 * -
2442(Av) 80.03 * -
Vertical 4884(Pk) 43.30 74 -30.70
4884(Av) 29.52 54 -24.48
_ ;gggéz\g No Harmonics Found
Mid 2442(PK) 95.47 * i
2442(Av) 83.50 * -
Horizontal 4884(PK) 43.57 74 -30.43
4884(Av) 29.45 54 -24.55
7326(Pk) .
7326(Av) No Harmonics Found
2462(Pk) 90.46 * -
2462(Av) 78.35 * -
2483.5(Pk) 47.62 74 -26.38
Vertical 2483.5(Av) 30.58 54 -23.42
4924(Pk) 42.88 74 -31.12
4924(Av) 29.32 54 -24.68
7386(Pk) No Harmonics Found
. 7386(Av)
High 2462(PK) 94.20 * i
2462(Av) 82.37 * -
2483.5(Pk) 50.50 74 -23.50
Horizontal 2483.5(Av) 33.03 54 -20.97
4924(PK) 43.20 74 -30.80
4924(Av) 29.34 54 -24.66
;ggggi\% No Harmonics Found

*- . Fundamental Frequency
Pk: Peak Detector; Av: Average Detector
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Data rate: MCS7
o Frequenc Field strength Limit Margin
Channel Polarization (ﬁ/lHZ) y (dBuV/mg)] (dBuV/m) (dg)
2390(Pk) 48.85 74 -25.15
2390(Av) 31.77 54 -22.23
2412(PK) 91.86 * -
Vertical 2412(Av) 78.87 * -
4824(Pk) 44.13 74 -28.86
4824(Av) 29.51 54 -24.52
7236(Pk) .
- 7236(Av) No Harmonics Found
2390(Pk) 49.57 74 -24.43
2390(Av) 33.30 54 -20.70
2412(PKk) 94.90 * -
Horizontal 2412(Av) 82.14 * -
4824(Pk) 45.14 74 -28.86
4824(Av) 29.48 54 -24.52
7236(Pk) .
7236(Av) No Harmonics Found
2442(Av) 91.04 * -
2442(Av) 78.70 * -
Vertical 4884(Pk) 43.78 74 -30.22
4884(Av) 29.53 54 -24.47
7326(Pk) .
i 7326(Av) No Harmonics Found
2442(PKk) 94.65 * -
2442(Av) 82.75 * -
Horizontal 4884(Pk) 43.40 74 -30.60
4884(Av) 29.46 54 -24.54
7326(Pk) .
7326(Av) No Harmonics Found
2462(Pk) 90.17 * -
2462(Av) 77.43 * -
2483.5(Pk) 50.07 74 -23.93
Vertical 2483.5(Av) 33.99 54 -20.01
4924(Pk) 43.92 74 -30.08
4924(Av) 29.31 54 -24.69
7386(Pk) No Harmonics Found
High 7386(Av)
2462(Pk) 93.78 * -
2462(Av) 81.59 * -
2483.5(Pk) 53.86 74 -20.14
Horizontal 2483.5(Av) 36.46 54 -17.54
4924(Pk) 43.84 74 -30.16
4924(Av) 29.31 54 -24.69
;gggéig No Harmonics Found

*. . Fundamental Frequency
Pk: Peak Detector; Av: Average Detector
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Protocol: 802.11n_HT40
Data rate: MCSO
o Frequenc Field strength Limit Margin
Channel Polarization (ﬁ/lHZ) y (dBuV/mg)J (dBuV/m) (dlg)
2390(Pk) 53.86 74 -20.14
2390(Av) 33.79 54 -20.21
2422(PK) 88.67 * -
Vertical 2422(Av) 77.76 * -
4844(Pk) 43.35 74 -30.66
4844(Av) 29.57 54 -24.47
7266(Pk)
Low 7266(Av) NHF
2390(Pk) 54.65 74 -19.35
2390(Av) 34.96 54 -19.04
2422(Pk) 92.20 * -
Horizontal 2422(Av) 81.50 * -
4844(PK) 43.34 74 -30.66
4844(Av) 29.53 54 -24.47
;;gggi@ No Harmonics Found
2442(Av) 88.70 * -
2442(Av) 77.82 * -
Vertical 4884(Pk) 43.35 74 -30.65
4884(Av) 29.57 54 -24.43
7326(Pk) .
i 7326(Av) No Harmonics Found
2442(PK) 91.66 * -
2442(Av) 81.08 * -
Horizontal 4884(Pk) 43.34 74 -30.66
4884(Av) 29.53 54 -24.47
;2;28:5; No Harmonics Found
2452(Pk) 88.25 * -
2452(Av) 78.02 * -
2483.5(Pk) 50.41 74 -23.59
Vertical 2483.5(Av) 30.32 54 -23.68
4904(Pk) 43.03 74 -30.97
4904(Av) 29.31 54 -24.69
7356(Pk) No Harmonics Found
High 7356(Av)
2452(Pk) 90.98 * -
2452(Av) 81.14 * -
2483.5(Pk) 52.53 74 -21.47
Horizontal 2483.5(Av) 31.99 54 -22.01
4904(Pk) 43.07 74 -30.93
4904(Av) 29.37 54 -24.63
7356(Pk) .
7356(Av) No Harmonics Found

*- . Fundamental Frequency
Pk: Peak Detector; Av: Average Detector
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Data rate: MCS4
o Frequenc Field strength Limit Margin
Channel Polarization (ﬁ/lHZ) y (dBuV/mg)J (dBpV/m) (dé])
2390(Pk) 49.16 74 -24.84
2390(Av) 32.61 54 -21.39
2422(PK) 90.00 * -
Vertical 2422(Av) 76.67 * -
4844(Pk) 43.92 74 -30.22
4844(Av) 29.58 54 -24.40
7266(Pk) .
7266(Av) No Harmonics Found
Low 2390(PK) 49.00 74 -25.00
2390(Av) 33.60 54 -20.40
2422(PK) 92.99 * -
Horizontal 2422(Av) 80.05 * -
4844(PK) 43.78 74 -30.22
4844(Av) 29.60 54 -24.40
7266(Pk) .
7266(Av) No Harmonics Found
2442(Av) 93.30 * -
2442(Av) 80.54 * -
Vertical 4884(Pk) 43.92 74 -30.08
4884(Av) 29.58 54 -24.42
7326(Pk) No Harmonics Found
. 7326(Av)
Mid 2442(PK) 93.89 * -
2442(Av) 80.67 * -
Horizontal 4884(Pk) 43.59 74 -30.22
4884(Av) 29.42 54 -24.40
7326(Pk) .
7326(Av) No Harmonics Found
2452(Pk) 90.13 * -
2452(Av) 77.01 * -
2483.5(Pk) 44.50 74 -29.5
Vertical 2483.5(Av) 29.06 54 -24.94
4904(Pk) 42.87 74 -31.13
4904(Av) 29.31 54 -24.69
7356(Pk) .
_ 7356(Av) No Harmonics Found
High 2452(PK) 93.17 : i
2452(Av) 79.95 * -
2483.5(Pk) 48.39 74 -25.61
Horizontal 2483.5(Av) 31.11 54 -22.89
4904(Pk) 43.59 74 -30.41
4904(Av) 29.42 54 -24.58
7356(Pk) .
7356(Av) No Harmonics Found

*- . Fundamental Frequency
Pk: Peak Detector; Av: Average Detector
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Data rate: MCS7
L Frequenc Field strength Limit Margin
Channel Polarization (ﬁ/lHZ) y (dBuV/mg)l (dBuV/m) (dé])
2390(Pk) 48.85 74 -25.15
2390(Av) 31.77 54 -22.23
2422(PK) 91.86 * -
Vertical 2422(Av) 78.87 * -
4844(Pk) 44.13 74 -28.86
4844(Av) 29.51 54 -24.52
7266(Pk) .
- 7266(Av) No Harmonics Found
2390(Pk) 49.57 74 -24.43
2390(Av) 33.30 54 -20.70
2422(PK) 94.90 * -
Horizontal 2422(Av) 82.14 * -
4844(PK) 45.14 74 -28.86
4844(Av) 29.48 54 -24.52
;;gggi@ No Harmonics Found
2442(Av) 91.04 * -
2442(Av) 78.70 * -
Vertical 4884(Pk) 43.78 74 -30.22
4884(Av) 29.53 54 -24.47
7326(Pk) .
i 7326(Av) No Harmonics Found
2442(PK) 94.65 * -
2442(Av) 82.75 * -
Horizontal 4884(Pk) 43.40 74 -30.60
4884(Av) 29.46 54 -24.54
;2;28:5; No Harmonics Found
2452(Pk) 90.17 * -
2452(Av) 77.43 * -
2483.5(Pk) 50.07 74 -23.93
Vertical 2483.5(Av) 33.99 54 -20.01
4904(Pk) 43.92 74 -30.08
4904(Av) 29.31 54 -24.69
7356(Pk) No Harmonics Found
High 7356(Av)
2452(Pk) 93.78 * -
2452(Av) 81.59 * -
2483.5(Pk) 53.86 74 -20.14
Horizontal 2483.5(Av) 36.46 54 -17.54
4904(Pk) 43.84 74 -30.16
4904(Av) 29.31 54 -24.69
7356(Pk) .
7356(Av) No Harmonics Found

*- . Fundamental Frequency
Pk: Peak Detector; Av: Average Detector

Note: Field strength (dBuV/m) = Measured value (dBuV) +Cable loss (dB) +antenna factor (dB)-preamplifier
gain (dB)
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Result

Test Specification

Test Method

Testing Location :
Measurement Bandwidth :
Frequency Range

Supply Voltage

Limit of section 15.207

FCC Part 15 Section 15.207
ANSI C63.10-2013
Screened room

9kHz

150kHz — 30MHz
110VAC,60Hz

7 Conducted Emission Test on A.C. Power Line

Pass

Frequency of QP Limit AV Limit
emission
(MHz) (dBuv) (dBpV/m)
0.15-0.5 66 — 56* 56 — 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency
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Test Result: LINE Graphs and Tables

110v AC, 60Hz

Scan Q1Pk Clrw@24v Clrw -
L iMHz ; L M1[1] 38.88 dBpY
70 dE'n.N — l . 0.000s 430.000 kHz
FCC [_I.:Il‘-t 15 PI 55 B C]F‘ A 5 ; A
- daw o : : . l A
FCC Part 15 class B-Awg . ¢ | | : D
S0 e L ] L
: i M1 | : i i L :
40 dBpy——s - : : _
AT L 5 5 5
: wi ' L * ke : : :
BD‘Clauf L '| 1| : | | 1 1 : : L) : ;
A &]P h JF)\ IJ'“ *”‘*" - : S T T A
WLE A il ! A L S N N
f. I || u i L: : : : : R U P
i / ',I ( L : R T
y . AV ; ; I o
‘indhv". L e T
0 dap i i - i :
; ; R ; ; Lo
Start 150.0 kHz Stop 30.0 MHz
Line Graph

‘Trace  Frequency Level(dBuV) Phase  Detector  Delta Limit/dB
2 390.000000000 kHz 30.04 Average -18.02
2 354.000000000 kHz 27.49 Average -21.38
2 922.000000000 kHz 22.91 Average -23.09
1 906.000000000 kHz 30.52 Quasi Peak -25.48
2 618.000000000 kHz 20.37 Average -25.63
1 358.000000000 kHz 32.43 Quasi Peak -26.34
2 310.000000000 kHz 22.61 Average -27.36
2 178.000000000 kHz 26.55 Average -28.03
1 430.000000000 kH=z 25.41 Quasi Peak -31.84
1 446.000000000 kHz 25.07 Quasi Peak -31.88
1 302.000000000 kH=z 27.82 Quasi Peak -32.37
1 170.000000000 kHz 31.24 Quasi Peak -33.72
2 438.000000000 kHz 12.97 Average -34.13
2 222.000000000 kHz 16.45 Average -36.29
1 266.000000000 kH=z 23.53 Quasi Peak -37.71
2 270.000000000 kHz 13.40 Average -37.72
1 226.000000000 kH=z 22.95 Quasi Peak -39.65

Line Table
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Test Result: Neutral Graphs and Tables

110v AC, 60Hz

Scan Q1Pk Clrw@2Aw Clrw

1 MKz : D M1[1] 35.18 dBpvY
70 dEIil.IV . . R T : : 0.000 s 166.000 kHz
FCCpart 1SClass B-QP ;@ @ ! : A
6D dE'I-IU _\_‘_-__: _\._—H__I 1 1 1 : 1 : L] 1 J 1 ‘: 1 L
FCC Part 15 dlass P-—%J.'ulj--i | ; ; I
50 AR — e J ]
40 depy—————— i i —_
M1l | : | : : :
\ A : A : : L
: L N : : L
. : AN ' : : o
af,da;.uv + AU RN LY. : : BT
i : A ' : A
1/ .:f[k, I ; e
;J .y h{“l .F\l i f]f '. Iilll'“:vﬁ il HI*..'E-«L: ¥ : A IR
1 T ] ] 1 ] T ] | T Ly
\ m‘,ll | \ﬂ” |||: I|J l||: "'bhy.' ' ﬂ;lr-?h‘kl.""ph ' - :r.-\_d. et wfkn‘-l-.-_v_. -
| lul-iq \x»\||:«.;j‘-$'L hotot N i T
m P L : v : : L :
10 E-Jf . — . . —
L s i ——
| | . R : . : R TF
|| Start 150.0 kHz Stop 30.0 MHz |
Neutral Graph
2 530.000000000 kHz 22.86 Average -23.14
1 362.000000000 kH=z 33.86 Quasi Peak -24 .82
2 366.000000000 kHz 23.07 Average -25.52
2 402.000000000 kHz 20.34 Average -27.47
1 406.000000000 kHz 30.04 Quasi Peak -27.69
1 638.000000000 kHz 25.48 Quasi Peak -30.52
2  14.114000000 MHz 19.34 Average -30.66
2 166.000000000 kHz 23.41 Average -31.75
1 282.000000000 kH=z 28.58 Quasi Peak -32.18
1 166.000000000 kHz 31.34 Quasi Peak -33.82
1 6.490000000 MH=z 24 .29 Quasi Peak -35.71
2 302.000000000 kHz 14.12 Average -36.07
2 270.000000000 kHz 13.22 Average -37.90
2 234.000000000 kHz 12.68 Average -39.63
2 202.000000000 kHz 13.09 Average -40.44
1 202.000000000 kHz 20.36 Quasi Peak -43.17

Neutral Table
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Power Level settings used during the test
Mode Rate Max Transmitted Power
1Mbps 145+ 1 dBm
b 2Mbps 145+ 1dBm
5.5Mbps 145+ 1 dBm
11Mbps 145+ 1 dBm
6Mbps 13.5+1 dBm
9Mbps 13.5+ 1dBm
12Mbps 13.5+ 1 dBm
18Mbps 135+ 1 dBm
g 24Mbps 13.5+ 1 dBm
36Mbps 13.5+ 1 dBm
48Mbps 13.5+ 1 dBm
54Mbps 13.5+1 dBm
MCSO0 13.5+ 1 dBm
MCS1 13.5+1dBm
MCS2 13.5+ 1 dBm
n MCS3 13.5+1 dBm
(20MHz/40MH?z) MCS4 13.5+ 1 dBm
MCS5 13+ 1 dBm
MCS6 13+ 1 dBm
MCS7 13+ 1dBm

**END OF TEST REPORT***
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